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sound, adaptive, customer first testing services. We embrace each of
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[ACCREDITED) processes, but rather as the reason we are in business.
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Administrative Information

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Automaton Inc. dba RADAR Stacey Noriega

15150 Avenue of Science, Ste. 200 CKC Laboratories, Inc.
San Diego, CA 92121 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Craig Owens Project Number: 110388
Customer Reference Number: 2845-SD1

DATE OF EQUIPMENT RECEIPT: December 12, 2024
DATE(S) OF TESTING: January 28 & 30. 2025 and
February 4, 7,17 & 18, 2025

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant for
only the equipment provided by the client, tested in the agreed upon operational mode(s) and configuration(s) as
identified herein. Compliance assessment remains the client’s responsibility. This report may not be used to claim
product endorsement by A2LA or any government agencies. This test report has been authorized for release under
quality control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information
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Our laboratories are configured to effectively test a wide
variety of product types. CKC utilizes first class test
equipment, anechoic chambers, data acquisition and
information services to create accurate, repeatable and
affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
110 North Olinda Place
Brea, CA 92823

Software Versions

CKC Laboratories Proprietary Software

Version

EMITest Emissions

5.03.20

Site Registration & Accreditation Information

Location *NIST CB # FCC Canada Japan
Canyon Park, Bothell, WA us0103 Us1024 3082C A-0136
Brea, CA Us0103 Us1024 3082D A-0136
Fremont, CA us0103 us1024 3082B A-0136
Mariposa, CA Us0103 Us1024 3082A A-0136

*CKC'’s list of NIST designated countries can be found at: https://standards.gov/cabs/designations.html
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Summary of Results

Standard / Specification:
FCC Part 15 Subpart C —15.207 & 15.247 (FHSS 902-928MHz)

Test Procedure Description Modifications Results

NA = Not Applicable

ISO/IEC 17025 Decision Rule

The equipment sample utilized for testing is selected by the manufacturer. The declaration of pass or fail herein
is a binary statement for simple acceptance rule (ILAC G8) based upon assessment to the specification(s) listed
above, without consideration of measurement uncertainties. For performance related tests, equipment was
monitored for specified criteria identified in that section of testing.

Modifications During Testing
This list is a summary of the modifications made to the equipment during testing.
Summary of Conditions
No modifications were made during testing.

Modifications listed above must be incorporated into all production units.

Conditions During Testing
This list is a summary of the conditions noted to the equipment during testing.
Summary of Conditions
None
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Equipment Under Test (EUT)

During testing, numerous configurations may have been utilized. The configurations listed below support
compliance to the standard(s) listed in the Summary of Results section.

Configuration 1

Equipment Tested:

Device Manufacturer Model # S/N

RFID sensor operating in Automaton Inc. dba  RS550 000761

the UHF band RADAR

Support Equipment:

Device Manufacturer Model # S/N

PoE+ Switch Netgear GS308PP 76G12BDK030A9
NUC Intel NUC8HN BTHNOOS003HU
USB to Ethernet Adapter LIONWEI LIUCO517 24239

Laptop Dell Inspiron 16 76109 NA

Wired Keyboard Dell KB216t3 CN-0081N8-LO300-25G-0EJ9-A01
LED Monitor ViewSonic VA2246MH-LEC V1W2135A1003
Configuration 2

Equipment Tested:

Device Manufacturer Model # S/N

RFID sensor operating in Automaton Inc. dba  RS550 000765

the UHF band RADAR

Support Equipment:

Device Manufacturer Model # S/N

PoE+ Switch Netgear GS308PP 76G12BDK030A9
NUC Intel NUC8HN BTHNOO9003HU
USB to Ethernet Adapter LIONWEI LIUCO517 24239

Laptop Dell Inspiron 16 76109 NA

Wired Keyboard Dell KB216t3 CN-0081N8-LO300-25G-0EJ9-A01
LED Monitor ViewSonic VA2246MH-LEC V1W2135A1003
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Configuration 3

Equipment Tested:

Device Manufacturer Model # S/N

RFID sensor operating in Automaton Inc. dba  RS550 000761

the UHF band RADAR

Support Equipment:

Device Manufacturer Model # S/N

High PoE Injector/Switch Tycon Systems POE-INJ-1000-WT 23520113

NUC Intel NUC8HN BTHNOOS003HU
USB to Ethernet Adapter LIONWEI LIUCO517 24239

Laptop Dell Inspiron 16 76109 NA

Wired Keyboard Dell KB216t3 CN-0081N8-LO300-25G-0EJ9-A01
LED Monitor ViewSonic VA2246MH-LEC V1W2135A1003

General Product Information:

Description of EUT
RFID sensor operating in the UHF band

Product Information Manufacturer-Provided Details
Operating Frequencies Tested: 902.75MHz to 927.25MHz
Equipment Type: Stand-Alone Equipment
Type of Wideband System: FHSS
Maximum Duty Cycle: 98% or better
Modulation Type(s): PR-ASK *
Number of TX Chains: 7
Beamforming Type: Digital
Patch Array 5.4 dBi to 6.6 dBi
Antenna Type(s) and Gain: (measured ant gain + beamforming gain as provided by the
manufacturer)
Antenna Connection Type: Integral (External connector provided to facilitate testing)
Nominal Input Voltage: 48 VDC from PoE
Firmware / Software Version(s): 2.127.0

Real Time Operating System : Controls all functions related to reading
the price tag and communication with the system host.
RTOS reads onboard EEPROM for calibration constants and serial
number
NONE: Each sensor has its own unique serial number and calibration file
stored on board within an eeprom.

The manufacturer declares the receiver input bandwidth matches the
transmit channel bandwidth and shifts frequencies in synchronization
with the transmitter.

The validity of results is dependent on the stated product details,
the accuracy of which the manufacturer assumes full responsibility.
*Phase reversal ASK., TARI set at 6.25us

Firmware / Software Description:

Firmware / Software Setting(s):

Tune-up or Adjustment(s):

Receiver Bandwidth and
Synchronization:
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EUT Photo(s)

View 1

View 2
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View 3

View 4
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View 5

View 6

Page 10 of 107
Report No.: 110388-10



d _W‘leﬁilng the Future
LABORATORIES, INC.

Support Equipment Photo(s)

Laptop

LED Monitor
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NUC

PoE Injector
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PoE Switch

USB Adapter
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Wired Keyboard
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Block Diagram of Test Setup(s)

Configuration# Setup Description of Block Diagram
1 Conducted testing
2 Radiated testing

Test Setup Block Diagram

EUT

Test Site

Support
Equipment

Redusted test sefup

-4m
varabie
seorch
heght

wEEE

Test Site ‘ e Sowrun Adatyaee j
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FCC Part 15 Subpart C

Test Setup/Conditions

Test Location: Brea Lab D Test Engineer: E. Wong S. Yamamoto
Test Method: ANSI C63.10 (2020) Test Date(s): 1/28/2025 2/4/2025
Configuration: 1

Test Setup: The equipment under test (EUT) is set on a test bench. The EUT is powered via a

unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a
remotely located POE Injector. Connected to the POE Injector via cat 6 cable isa NUC
and to the NUC a laptop computer. The computer is used to set frequency channel,
frequency hopping, and modulation of the EUT. The EUT is programmed to continuously
hop on the same channel. For this test, it is the low, middle, and high channels listed
below.

Frequency range of EUT: 902.75MHz to 927.25MHz

TX Low 902.75MHz, Middle 914.75MHz, High 927.25MHz

LO Freq = 915MHz

TARI = 6.25us

Firmware = 2.127.0

Low Power setting. Streams 0, 1, 2, 3 and 0,4,5,6.

Site D

ANSI C63.10 2020

Test Environment Conditions:

Temperature: 25°C, Humidity: 44%, Pressure: 99kPa

Environmental Conditions

Temperature (2C) | 25 | Relative Humidity (%): | 44
Test Equipment
Asset# Description Manufacturer Model Cal Date Cal Due
03834 Spectrum Analyzer Agilent E4448A 5/6/2024 5/6/2026
03634 Spectrum Analyzer Agilent E4445A 3/21/2024 3/21/2025
03432 Attenuator Aeroflex/Weinschel 90-30-34 11/1/2023 11/1/2025
32022-29094K-
07657 Cable Astrolab, Inc. 99094K-24TC 7/3/2024 7/3/2026
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15.247(a)(1) 20 dB Bandwidth

Test Data Summary

Frequenc Antenna . Measured Limit
(I?IIHz) v Port Modulation (kHz) (kHz) Results
902.75 0 PR-ASK 186.007 <500 Pass
914.75 0 PR-ASK 186.032 <500 Pass
927.25 0 PR-ASK 186.250 <500 Pass
902.75 1 PR-ASK 186.121 <500 Pass
914.75 1 PR-ASK 186.178 <500 Pass
927.25 1 PR-ASK 186.302 <500 Pass
902.75 2 PR-ASK 186.650 <500 Pass
914.75 2 PR-ASK 186.164 <500 Pass
927.25 2 PR-ASK 186.442 <500 Pass
902.75 3 PR-ASK 186.166 <500 Pass
914.75 3 PR-ASK 186.208 <500 Pass
927.25 3 PR-ASK 186.513 <500 Pass
902.75 0 PR-ASK 186.003 <500 Pass
914.75 0 PR-ASK 186.025 <500 Pass
927.25 0 PR-ASK 186.411 <500 Pass
902.75 4 PR-ASK 186.023 <500 Pass
914.75 4 PR-ASK 186.000 <500 Pass
927.25 4 PR-ASK 186.287 <500 Pass
902.75 5 PR-ASK 186.227 <500 Pass
914.75 5 PR-ASK 186.083 <500 Pass
927.25 5 PR-ASK 186.248 <500 Pass
902.75 6 PR-ASK 186.250 <500 Pass
914.75 6 PR-ASK 186.000 <500 Pass
927.25 6 PR-ASK 186.166 <500 Pass

Measured in hopping mode instead of constant transmit on one channel due to limitation of test script in single
channel constant transmit mode.
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3 Agllont 10:46:43 Fab4, 2005 R T

Ch Frag
Occupied Bandwidth

Center 902.750 0 Wiz
#Res EW 5.1 kHz

902 75 MHz

Span 800 kHz

VEW 51 kHz Sweep 284 ms (501 pis)

| Occupied Bandwidth

190.8618 kHz

"7

Center Freq
902 750000 MHz

902 350000 MHz

903.

80.0000000 kH2

ALO

Freq Otiset
0.00000000 Hz

Signal Track

On

?Fneqlcnamel

Starl Fraq

Slop Freq
150000 MH2

CF Step

Man

oit

3¢ Agllent 105150 Fab4, 2025

Ch Frag
Occupied Bandwidth

Center 814.750 0 Wiz
#Res EW 5.1 kHz

Antenna 4, 0456, Low Power, Low Channel

914.75 MHz

Span 800 kHz
Sweep 284 ms (501 pis)

VEW 51 kHz

Antenna 4, 0456, Low Power, Middle Channel

0

On

Center Freq
914 750000 MHz

914 350000 MHz

915.150000 MH2

60.0000000 kH2
Auto

D0000000 Hz

ErFteq'Chamel

Starl Fraq

Slop Fraq

CF Step

Man

Freq Otiset

Signal Track

(=]
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3% Aglient 111207 Feb4, 2025 R T [FreqChamel
= Center Freq
Ch Frag 82725 MHz Trig g27 250000 MMz
Occupied Bandwidth )
Starl Fraq
926,650000 MHz
#Aten 16 dB |
Slop Freq
927 650000 MH2
CF Step
£0.0000000 £Hz
Auto Man
Freq Otiset
Cerfer 927.250 0 Nz Span 800 kHz 400000000 Hz
#Res EW 5.1 kHz VEW 51 kHz Sweap 28.4 ms (801 pis) =
| ; . ; Signal Track
Occupied Bandwidth Occ BW % Pwr 93.00% [Nl oit
188.7214 kHz s r
Antenna 5, 0456, Low Power, High Channel
3% Agilent 110159 Fab4, 2025 R T [FreqChamel
- Center Freq
Ch Frag 802 75 MHz Trig 902 750000 MHz
Occupied Bandwidth )
Starl Fraq

902 350000 MHz

Slop Fraq
903150000 MH2
CF Step
80.0000000 k42

Alto Man
e

]

Freq Otiset
Certer 902.750 0 iz Span 800 kHz NO00E: e
#Res EW 5.1 kHz VEW 51 kHz Sweep 284 ms (501 pis)

“Occupied Bandwidth Oce BW % Pwr woos [

Signal Track

(=]

189.2005 kHz

667 356

Antenna 5, 0456, Low Power, Low Channel
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3% Aglient 19.07.05 Feb4, 2025 R T [FreqChamel
= Center Freq
Ch Frag 01475 MHz Trig Free 414 750000 Mz
Occupied Bandwidth 1
| 914350000 MHz
#Aten 16 dB |
Slop Freq
915.150000 MH2
CF Step
£0.0000000 kHz
Auto Man
Freq Otiset
Cerfer 814.750 0 Mz Span 800 kHz 400000000 Hz
#Res EW 5.1 kHz VEW 51 kHz Sweep 28.4 ms 501 pis) =
f . Signal Track
Occupied Bandwidth on oit
188.6983 kHz
Antenna 5, 0456, Low Power, Middle Channel
3% Agllent 113720 Fab4, 2025 R [Freq/Chamne|
Center Freq
2 Rk R 927250000 WHz
Occupied Bandwidth )
Slar Freq
926650000 MHz
Slop Fraq
927 650000 MH2
CF Step
£0.0000000 kHz
Auto Man
Freq Otiset
Cerfer 827.250 0 Mz Span 800 kHz §:00000000: He
#Res EW 5.1 kHz VEW 51 kHz Sweep 284 ms (501 pis) =
’ : Signal Track
Occupied Bandwidth on oit

188.8434 kHz

Antenna 6, 0456, Low Power, High Channel
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3% Aglient 111645 Fab4, 2025 R T Fle
Ch Frag 802 75 MHz Catakg »
Occupied Bandwidth
Save
Load
Delete J
Copy M
Center 902.750 0 Mhz Span 800 kHz
#Res EW 5.1 kHz VEW 51 kHz Sweep 284 ms (501 pis)
| Occupied Bandwidth Rename ¥
189.0212 kHz
Maore
iof2
Antenna 6, 0456, Low Power, Low Channel
3% Agliont 1123.30 Fab4, 2025 R {FreqChannel
Center Freq

Ch Frag 014.75 MHz
Occupied Bandwidth

Center 814.750 0 Mz Span 800 kHz
#Res EW 5.1 kHz VEW 51 kHz Sweep 28.4 ms (501 pis)

| Occupied Bandwidth
188.8187 k

74

Antenna 6, 0456, Low Power, Middle Channel

914 750000 MHz

914 350000 MHz

60.0000000 kH2
Auto Man

0.00000000 Hz

On

915.150000 MH2

Starl Fraq

Slop Fraq

CF Step

Freq Otiset

Signal Track
oit
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15.247(a)(1) Carrier Separation

Test Data Summary
Limit applied: 20dB bandwidth of the hopping channel.

Antenna . Measured Limit
Port Operational Mode (kHz) (kHz) Results
0 PR-ASK 505.505 >186.7 Pass

3 Agilont 193418 Jan 27, 2025 L

@Rl 29.9 B Atton 10 d8

so | Marker A
sy | -505.505 kHz

Span 5 Mz
#VEW 300 kHz #Sweep 500 ms (1000 pts)

Channel Separation

Page 30 of 107
Report No.: 110388-10



d Wl(}ﬁilflg the Future
LABORATORIES, INC.

15.247(a)(1)(i) Number of Hopping Channels

Test Data Summary
Limit = {50 Channels |20 dB BW < 250kHz
~ (25 Channels |20 dB BW > 250kHz

Antenna . Measured Limit
Port Operational Mode (Channels) (Channels) Results
0 PR-ASK 50 >50 Pass
| 3% Aglient 10:51:15 Jan 30, 2025 L

Mk 902,75 MHz
fAnen 14 ¢B 22,77 dBm

|"I" 'lH"'J'”M‘“H’
I|||

""H .m ||
\\i\ itl U'IHJM i

l|'

H'.r

H\H

eren | Marker |
s+ | 902.750000 MHz
22.77 dBm

[l Start 902.00 MHz Stop 928.00 NHz
| ¥Res EW 100 kHz #VEW 300 kHz #Sweep 20.05 ms (1000 pis

Number of Hopping Channels
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15.247(a)(1)(i) Time of Occupancy

Test Data Summary

Observation Period, Pops is derived from the following:
P = {20 Seconds |20 dB BW < 250kHz
0bs ™ |10 Seconds |20 dB BW > 250kHz

Antenna . Measured Limit
Port Operational Mode il (MS/Pase) Results
0 PR-ASK 391.437088 <400 0

Measured results are calculated as follows:

Dwell time = < Z RF Burst On Time + Z Control Signal On time

Bursts Control Pobs

Actual Values:

Parameter Value
Observation Time: 100 seconds
Number of RF Bursts / Observation Time:* | 4.9

On time of one RF Burst: 399.4256ms
Number of Control or other signals / Pops: | NA

On time of Control or other Signals: NA

Total Measured On Time:** 0.391437088

* This value is the average number of RF bursts occurring in 100 seconds (calculated from ten 100 second sweeps)
**(Number of RF Bursts/Pobs x On time RF Burst) or 0.98 x 399.4256ms = 391.437088ms
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3 Agllent 095324 Jan 30, 2025 L

Mkrt 3994 ms
[Rof 23.9 ¢Bm fAnen 14 ¢B 52.70 dBm

Marker A in ey W
399.4256000 ms
-52.70 dBm

Span 0 Hz
#VEW 510 kHz Sweep 500 ms (1000 pes)

Single Burst

| 3% Agilent 10:21.38 Jan 30, 2025 L
Ml 79.88s
fAnen 14 dB 48.16 dEm

i
H

1t
1

4

| ;1 . f !\
|l UL

$ ! 4 ) e 4 : H4H { 4
WYy i V'*JV)IV'\‘JN»“,. N .-.-J“~A.."_Na~r"lHq,'-gh&m:‘.«‘sg"\t' WJ Ul

Span 0 Hz
#VEW 300 kHz Sweep 100 s (1000 pts)

Time of Occupancy 1, 8 Burst
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3% Agllent 10.23.51 Jan 30, 2025 L

Mkr1 79.88s

Rof 23.9 ¢Bm fAnen 14 dB 48.22 dBm
f

i

N \ »,J LA-M Silnild | \J‘w"-«'»lL.u—@w.:.-md.im"w

Span 0 Hz
#VEW 300 kHz Sweep 100 s 11000 ls)

Time of Occupancy 2, 4 Burst

| 3% Agilent 10:28:30 Jan 30, 2025 L
M1 79.88s
fAnen 14 ¢B 48.92 dBm

I. il

T

|

|

nEmhd
LI

VA Slirenmid i A S/ VT N iy .n..ﬂmf‘\.!uu P | J

Span 0 Hz
#VEW 300 kHz Sweep 100 s (1000 pts)

Time of Occupancy 3, 10 Burst
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3% Agllent 10:30:55 Jan 30, 2025 L

M1 79.88s
[WRol 23.9 cBm fAnen 14 dB 23,21 dBm

1

| STV L RN (W UMJLA“JL'\I)M‘-'JLJ &fw"‘ ;raw"'-h* STV N | T | TR |

[BConrtor 214.750 MMz Span 0 Hz
[Res EW 100 kHz #VEW 300 kHz Sweep 100 s (1000 pts)

Time of Occupancy 4, 8 Burst

3% Agliont 10:34:52 Jan 30, 2025 L
Mkr! 7988s
IRof 23.9 ¢&m fAnen 14 dB 48.39 dBm

|
|

| ' . - i ‘
UMW ERFNCWIT| (NG 1N | Y SR |V S

Span 0 Hz
#VEW 300 kHz Sweep 100 8 1100{] ts)

Time of Occupancy 5, 2 Burst
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3¢ Agilent 10:37.07 Jan 30, 2025 L

Mkr! 79.88s

Rof 23.9 ¢Bm fAnen 14 ¢B 48.52 dBm
f
|

|

|

ﬂ (- I

PNPLpy oo W oo AN nd L ',.w'-.;‘wwwm,\.,.&ii«&J Y

Span 0 Hz
Sweep 100 = (1000 pes

#VEW 300 kHz

Time of Occupancy 6, 4 Burst

3% Agilent 10:39:43 Jan 30, 2025 L
M1 7988
fAnen 14 dB 48.41 dBm

{ i

|
|
+ ! ' .- 1" + 4

A et RAMAL Uty e\ AR VA v b

|
.

| SR !J? BAAA AWl '\d.’nwl'wwi’\.w}

Span 0 Hz
#VEW 300 kHz Sweep 100 s (1000 ps)

Time of Occupancy 7, 7 Burst
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3¢ Agilent 10:41.51 Jan 30, 2025 L

Mkl 79.88s
Rof 23.9 ¢Bm fAnen 14 ¢B 48.45 dBm

-

’ f : .
.44 sl \uv LJ’ il J"i‘ r}'m;'}\v‘]b»ﬂ;cnm"»v)w"w"kn rotdad st B A ado W Asy ‘

Span 0 Hz
#VEW 300 kHz Sweep 100 & 1100{] s

Time of Occupancy 8, 2 Burst

3% Agliont 10:43.58 Jan 30, 2025 L
Mkr! 7988s
IRof 23.9 ¢&m fAnen 14 dB 48.99 dBm

1 A
;f N | IF] | ‘

|

)"\Jw» ol &w}\MMM-nA“JWM J Mkh V‘F—\"L«' v u.ﬁ«w-:w\“ﬁJ Wi

Span 0 Hz
#VEW 300 kHz Sweep 100 8 1100{] ts)

Time of Occupancy 9, 2 Burst
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3% Aglient 10:45.59 Jan 30, 2025 L
Mkr! 7988s
IRof 23.9 ¢Bm fAnen 14 dB 32.35 dBm

| -tw f\ i h

u)\’\nﬁn'a/u -"I'V‘M.;"M/\\J: “M.AVMH Y, - 'y .)-‘*N%‘k.r" e a' m‘-l.aa‘dkj (R \r\l4 (R PN

Span 0 Hz
#VEW 300 kHz Sweep 100 s 11000 ls)

Time of Occupancy 10, 2 Burst
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Test Setup Photo(s)
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Test Setup/Conditions

Test Location: Brea Lab D Test Engineer: S. Yamamoto
Test Method: ANSI C63.10 (2020) Test Date(s): 2/4/2025
Configurations: 1,3

Test Setup:

The equipment under test (EUT) is set on a test bench. The EUT is powered via an
unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a
remotely located POE Injector. Connected to the POE Injector via cat 6 cable is a NUC
and to the NUC a laptop computer. The computer is used to set frequency channel,
frequency hopping, and modulation of the EUT. The EUT is programmed to continuously
hop on the same channel. For this test, it is the low, middle, and high channels listed
below.

Frequency range of EUT: 902.75MHz to 927.25MHz

TX Low 902.75MHz, Middle 914.75MHz, High 927.25MHz

LO freq = 915MHz

TARI = 6.25us

Firmware = 2.127.0

Low and High Power settings. Streams 0, 1, 2, 3 and 0,4,5,6.

Site D

ANSI C63.10 2020

Test Environment Conditions:

Temperature: 25°C, Humidity: 44%, Pressure: 99kPa

Environmental Conditions

Temperature (2C) |

44

25 | Relative Humidity (%): |

Test Equipment

Asseti Description Manufacturer Model Cal Date Cal Due

03834 Spectrum Analyzer Agilent E4448A 5/6/2024 5/6/2026

03432 Attenuator Aeroflex/Weinschel 90-30-34 11/1/2023 | 11/1/2025
32022-29094K-

07657 Cable Astrolab, Inc. 99094K-24TC 7/3/2024 7/3/2026

07164 Multimeter Fluke 8845A/G 8/21/2023 8/21/2025

01438 DC Power Supply Topward 6306D 4/4/2023 4/4/2025

Test Data Summary - Voltage Variations

Frequency . vMinimum VNominaI VMaximum Max Deviation
(MHz) Modulation / Ant Port (dBm) (dBm) (dBm) | from Vyominel (dB)
902.75 PR-ASK 23.28 23.37 23.26 0.11
914.75 PR-ASK 23.30 23.17 23.21 0.13
927.25 PR-ASK 22.95 22.85 22.89 0.10

Test performed using operational mode with the highest output power, representing worst case.
ANTO Low Gain (5.4 dBi) High Power
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Parameter Definitions:
Measurements performed at input voltage according to manufacturer specification.

Parameter Value
VNominal: 48
VMinimum: 42
VMaximum: 57

. TestDataSummary-RF Conducted Measurement

Limit = 30dBm Conducted/36dBm EIRP | = 50 Channels

tmit = {24dBm Conducted/30dBm EIRP | < 50 Channels (min 25)

This equipment has seven output ports. Stream 0 antenna port 0, Stream 1 antenna ports 1, 2. Stream 2 antenna ports 3,
4, Stream 3 antenna ports 5, 6. There is a switch between ports 1 and 4, 2 and 5, and 3 and 6.

Ant gain
Beamforming | Total
Ant Port 0 1 2 3 Linear sum gain EIRP
Freq dBm | Watts dBm | Watts dBm | Watts | dBm | Watts | watt | dBm dBi dBm
902.75 | 22.7 | 0.1871 | 22.7 | 0.1845| 22.6 | 0.1832| 225 [0.1782]0.7330| 28.7 6.6 35.3
914.75 | 22.6 | 0.1824 | 22.6 | 0.1820 | 22.4 [0.1754 | 22.5 [0.1795(0.7192| 28.6 6.6 35.2
927.25 | 22.2 | 0.1671| 22.3 | 0.1702 | 22.1 [0.1633 | 22.2 |[0.1648 [ 0.6654 | 28.2 6.6 34.8
. RF Conducted EIRP
Fn(a:/lu:zl;cy Modulation Ant. T{deei)/ G (dBm) (dBm) Results
Measured Calculated | Limit
Highest antenna gain, lowest power setting, stream 1

902.75 PR-ASK Patch array/ 6.6 28.7 35.3 <36 Pass

914.75 PR-ASK Patch array/ 6.6 28.6 35.2 <36 Pass

927.25 PR-ASK Patch array/ 6.6 28.2 34.8 <36 Pass

Measured in hopping mode instead of constant transmit on one channel due to limitation of test script in single channel

constant transmit mode

EIRP is calculated as RF conducted power (dBm) + antenna gain (dBi)
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Ant gain
Beamforming| Total
Ant Port 0 4 5 6 Linear sum gain EIRP
Freq dBm | Watts | dBm | Watts | dBm | Watts dBm | Watts | watt | dBm dBi dBm
902.75 22.8 10.1892| 22.56 | 0.1803 | 22.55| 0.1799 [ 22.5 | 0.1778|0.7273| 28.6 6.6 35.2
914.75 22.6 ]10.1828| 22.54 | 0.1795| 22.39 | 0.1734 | 22.53 | 0.1791|0.7147| 28.5 6.6 35.1
927.25 22.4 10.1730| 22.37 | 0.1726 | 22.27 | 0.1687 | 22.27 | 0.1687 | 0.6829| 28.3 6.6 34.9
R . Ant. Type / RF Conducted EIRP
(MHz) Modulation Gain (dBi) (dBm) (dBm) _ Results
Measured Calculated | Limit
Highest antenna gain, lowest power setting, stream 2
902.75 PR-ASK Patch array/ 6.6 28.6 35.2 <36 Pass
914.75 PR-ASK Patch array/ 6.6 28.5 35.1 <36 Pass
927.25 PR-ASK Patch array/ 6.6 28.3 34.9 <36 Pass
Measured in hopping mode instead of constant transmit on one channel due to limitation of test script in single channel
constant transmit mode
EIRP is calculated as RF conducted power (dBm) + antenna gain (dBi)
Ant gain
Beamforming | Total
Ant Port 0 1 2 3 Linear sum gain EIRP
Freq dBm | Watts | dBm | Watts dBm | Watts | dBm | Watts | watt | dBm dBi dBm
902.75 | 23.4 | 0.2173 | 23.1 [ 0.2056 | 23.1 | 0.2018 | 23.0 |[0.2014]0.8261| 29.2 5.4 34.6
914.75 | 23.2 | 0.2075| 23.0 | 0.2014 | 23.0 | 0.2014 | 23.1 [0.2037|0.8139| 29.1 5.4 34.5
927.25 | 22.9 | 0.1928 | 23.0 [ 0.1986 | 22.7 | 0.1862 | 22.7 [0.1854|0.7629| 28.8 5.4 34.2
Lowest antenna gain, highest power setting, stream 1
B ‘ Ant. Type / RF Conducted EIRP
(MHz) Modulation Gain (dBi) (dBm) (dBm) _ Results
Measured Calculated Limit
902.75 PR-ASK Patch array/ 5.4 29.2 34.6 <36 Pass
914.75 PR-ASK Patch array/ 5.4 29.1 34.5 <36 Pass
927.25 PR-ASK Patch array/ 5.4 28.8 34.2 <36 Pass

Measured in hopping mode instead of constant transmit on one channel due to limitation of test script in single channel

constant transmit mode
EIRP is calculated as RF conducted power (dBm) + antenna gain (dBi)
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Ant gain
Beamforming | Total
Ant Port 0 Linear sum gain EIRP
Freq dBm Watts | dBm | Watts | dBm | Watts dBm | Watts | watt [ dBm dBi dBm
902.75 23.5 |0.2213| 23.18 | 0.2080 | 23.09 | 0.2037 | 23.09 | 0.2037 [0.8367| 29.2 5.4 34.6
914.75 23.2 |0.2075| 23.18 | 0.2080 | 23.09 | 0.2037 | 23.12 | 0.2051 (0.8243| 29.2 5.4 34.6
927.25 23.0 |0.1995| 22.98 | 0.1986 | 22.91 | 0.1954 | 22.91 | 0.1954 | 0.7890( 29.0 5.4 34.4
Lowest antenna gain, highest power setting, stream 2
. RF Conducted EIRP
Frc(el?nul-lezr;cy Modulation Ant. T{deei)/ Gain (dBm) (dBm) Results
Measured Calculated Limit
902.75 PR-ASK Patch array/ 5.4 29.2 34.6 <36 Pass
914.75 PR-ASK Patch array/ 5.4 29.2 34.6 <36 Pass
927.25 PR-ASK Patch array/ 5.4 29.0 34.4 <36 Pass
Measured in hopping mode instead of constant transmit on one channel due to limitation of test script in single channel
constant transmit mode
EIRP is calculated as RF conducted power (dBm) + antenna gain (dBi)
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3% Agliont 115609 Fab4, 2025 R T [FreqChamel
Mk 927.251 7 MKz R
. enter Fraq
Ref 39.9 dBm #Atten 20 dB 22.85 dBm 27 250000 MHz
Slar Fraq
926 750000 MMz
Slop Freq
927 750000 MH2
CF Step
S 700000000 %Hz
RN futo Man
Freq Otise!
0.00000000 Hz
e Signal Track
FTun 2
Swp o™ o
Center 927.250 0 NHz Span 1 NHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis) -
Antenna 0, 0123, High Power, High Channel
3% Aglient 115041 Fab4, 2025 R T [FreqChamel
Mk 902.748 3 MKz iR
: enter Fraq
5;:::.9 dBm #Aten 20 dB 23.37 dBm 907 750000 MHz
Starl Fraq

Center 902.750 0 Mhz
#Res EW 240 kHz

902 250000 MHz

Slop Freq
903250000 MH2

CF Step
Ny 100.000000 kHz
p Auto Man

Freq Otise!
0.00000000 Hz

Signal Track
On ot

Span 1 NHz
Sweep 1 ms |601 pis)

VEW 2.4 Mz

Ne lcaded

Antenna 0, 0123, High Power, Low Channel
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3% Agllent 115408 Fab4, 2025 R T [FreqiChannel
Mkri 914.748 3 MHz e
] enler Fraq
r:per 39.9 dBm #Atten 20 dB 23.17 dBm S TB0000 bR
eak
Slarl Freq
914 250000 MHz
Slop Freq
915.250000 MH2
CF Step
: 100000000 kHz
N Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)
Antenna 0, 0123, High Power, Middle Channel
3% Agllent 123840 Fab4, 2025 R T [FreqiChamel
Mkii 927.248 3 MHz e
Ref 35.9 dBm #Atien 16 dB 23.00 ¢B amerrreq
: — R 927 250000 MHz
Slar Fraq

926 750000 MHz

Slop Fraq

927 750000 MH2
CF Step

8| 100000000 %Hz
Auto Man

Freq Otiset
0.00000000 Hz

Signal Track
On off

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis)

Antenna 0, 0456, High Power, High Channel
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3% Agliont 123408 Fab4, 2025 R T [FreqChamel
Mkr1 902.746 7 MHz Center F
enter Freq
] 13 .
:z;re::.scam #Atten 16 dB 23.45 dBm X Tsa0co i
Slar Fraq
907 250000 MMz
Slop Freq
903 250000 MH2
CF Siep
100.000000 £H2
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 0, 0456, High Power, Low Channel
3% Agilont 123548 Fab4, 2025 R T [FreqiChannel
Mkt 814.751 7 MHz
Ref 35.9 dBm #Atien 16 0B 23.17 cBm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915.250000 MH2
CF Step
100000000 %H2
falliss Man

Freq Otiset
0.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 0, 0456, High Power, Middle Channel
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3% Agliont 10:42 12 Fab4, 2025 R T [FreqChamel
Mkr1 927.251 7 MHz Center F
enter Freq
] 13 .
:z;re::.s dBm #Atten 16 dB 22.38 ¢Bm G omatco it
Slar Fraq
926 750000 MMz
Slop Freq
927750000 MH2
CF Siep
100.000000 Hz
Auto Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 0, 0456, Low Power, High Channel
3% Agilont 103422 Fab4, 2025 R T [FreqiChannel
Mkii 902.746 7 MHz ey
Ref 35.9d #Aten 16 d 2.77 6B enlerrreq
g — 8L UL N o)
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 0, 0456, Low Power, Low Channel
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3% Agllent 1038552 Fab4, 2025 R T [FreqiChamel
214.745 0 MHz iR
‘ ‘ enter Fraq
s;:?::ﬁ dBm #Atten 16 dB 22.62 dBm 914 750000 MHz
Siar Fraq
914250000 MHz
Slop Freq
915.250000 MH2
CF Siep
100.000000 £Hz
Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Wiz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 0, 0456, Low Power, Middle Channel
3% Agilent 092243 Fab4, 2025 R T [FreqiChannel
Mkii 927.250 0 MHz R
f enter Freq
Ref 35.9 dBm #Aten 16 dB 22.23 cBm 927 250000 MHz
Slarf Freq

926 750000 MHz

Slop Freq
927750000 MH2

CF Step
100.000000 kH2
| Auto Man
Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 927.250 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)

Antenna 0, Low Power, High Channel
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3% Agllent 090550 Fab4, 2025 R T

Mkr1 902.746 7 MHz Center F
Ref 35.9 dBm #Atten 16 dB 22.72 B! enter Freq
#Peak = R 507 750000 MHz

{Fleq'Chamel

Slar Fraq
902 250000 MHz

Slop Freq
903.250000 MH2

CF Siep
100.000000 kH2
Auto Man
Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)

Antenna 0, Low Power, Low Channel

3% Aglient 031351 Feb4, 2025 R T

Mkri 814.746 7 MHz e
Ref 35.9 d #Atsen 16 d 2.61 B enterrreq
[ AL Lo N 414 750000 MHz

irerq'Cnamel

Star Fraq
914250000 MHz

Slop Fraq
915.250000 MH2

CF Step
100.000000 $Hz
Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 0, Low Power, Middle Channel
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3% Agliont 120513 Fab4, 2025 R T

{Fleq'Chamel
927.250 0 MHz iR
Ref 39.9 d #AL 8 MINEERTEq
‘;e:ksc‘am ten 20 dB 22.98 dBm 927 250000 MHz
Slar Fraq
926 750000 MHz
Slop Freq
927 750000 MH2
CF Siep
. 100.000000 £Hz
N Auo Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 1, 0123, High Power, High Channel
3% Agilent 115910 Fab4, 2025 R T [FreqiChannel
Mkri 902.748 3 MHz R
; enter Fraq
Ref 39.9 dBm #Aten 20 dB 23.13 ¢Bm oo 5000z
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2

CF Step
N 100000000 kHz
! Auto Man

Freq Otiset
0.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 1, 0123, High Power, Low Channel
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3% Agliont 120218 Fab4, 2025 R T [FreqChamel
Mkii 814.748 3 MHz iR
: enter Fraq
i{;t 39.9 dBm #Atsen 20 dB 23.04 ¢Bm 914 750000 MHz
eak
Siar Fraq
914250000 MHz
Slop Freq
915.250000 MH2
CF Siep
: 100.000000 £Hz
N Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Wiz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 1, 0123, High Power, Middle Channel
3% Agllent 094325 Fab4, 2025 R T [FreqiChannel
Mkri 927.2450 MHz AT
, enter Fraq
Ref 35.9 dBm #Atsen 16 dB 22.31 ¢Bm ST Ro000TN
Slar Fraq

926 750000 MHz

Slop Fraq
927 750000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 1, 0123, Low Power, High Channel

Page 51 of 107
Report No.: 110388-10



d —Wl(:ntlclg the Future
LABORATORIES, INC.

3% Agilent 093250 Feb4, 2025 R T

{Fleq'Chamel
Mkri 902.748 3 MHz e
enter Fraq
] 13 .
:z;z::.scam #Atten 16 dB 22.66 ¢Bm o o000ttt
Slar Fraq
907 250000 MMz
Slop Freq
903 250000 MH2
CF Siep
100.000000 kHz
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 1, 0123, Low Power, Low Channel
3 Aglient 05:39.03 Fab4, 2025 R T [FreqiChannel
Mkt 914.751 7 MHz
Ref 35.9 dBm #Atien 16 0B 22.60 ¢Bm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915.250000 MH2

CF Step
100.000000 $Hz
Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 1, 0123, Low Power, Middle Channel
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3% Agliont 12:14,18 Fab4, 2025 R T [FreqChamel
Mk 927.251 7 MHz Center F
enter Fraq
] 13 .
:!;L::.Q dBm #Atsen 20 dB 22.70 dBm 927 250000 MHz
Slar Fraq
926 750000 MHz
Slop Freq
927 750000 MH2
CF Siep
100.000000 £Hz
i Auto Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 2, 0123, High Power, High Channel
3% Agilent 1209.00 Fob4, 2025 R T [FreqiChannel
Mkii 902.746 7 MHz iR
enter Fraq
9d t '
Ref 39.9 dBm #Atsen 20 dB 23.05 ¢Bm oo 5000z
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2

CF Step
- 100.000000 £Hz
N Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 2, 0123, High Power, Low Channel
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3% Agllont 1212111 Fab4, 2025 R T [FreqiChamel
Mkri 814750 0 MHz Center F
: enter Freq
s;:?::.s dBm #Atsen 20 dB 23.04 ¢Bm 914 750000 MHz
Siar Fraq
914250000 MHz
Slop Freq
915.250000 MH2
CF Siep
= 100.000000 £Hz
N Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Wiz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 2, 0123, High Power, Middle Channel
3% Agilont 10.00.38 Fab4, 2025 R T [FreqiChannel
Mkri 927.251 7 MHz R
, enter Fraq
Ref 35.9 dBm #Atten 16 dB 22.13 ¢Bm &7 250000 Mz
Slar Fraq

926 750000 MHz

Slop Fraq
927 750000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 2, Low Power, High Channel

Page 54 of 107
Report No.: 110388-10



d —Wl(:ntlclg the Future
LABORATORIES, INC.

3% Agllont 0349.15 Feb4, 2025 R T

{Fleq'Chamel
Mkii 902.753 3 MHz e
Ref 35.9 d #Atten 1 : anar preq
of 35.9 dBm ten 16 dB 22.83 ¢Bm o Teo00aiitie
#Peak
Slar Fraq
902 250000 MHz
Slop Freq
903 250000 MH2
CF Siep
100.000000 Hz
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 2, Low Power, Low Channel
3% Agllent 095627 Fab4, 2025 R T [FreqiChannel
Mk 914.750 0 MHz
Ref 35.9 dBm #Atien 16 0B 22.44 cBm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915250000 MH2
CF Step
100.000000 kH2
Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 2, Low Power, Middle Channel
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3% Agllent 122351 Feb4, 2025 R T

{Fleq'Chamel
Mkri 927.248 3 MHz iR
enter Freq
] 13 A
‘R;L::.Bc‘am #Aten 16 dB 22.68 dBm 927 250000 MHz
Slar Fraq
926 750000 MHz
Slop Freq
927 750000 MH2
CF Siep
100000000 £H2
Auto Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 3, 0123, High Power, High Channel
3% Agllent 12:16.24 Fab4, 2025 R T [FreqiChannel
Mkri 902.750 0 MHz R
; enter Fraq
Ref 39.9 dBm #Atsen 20 dB 23.04 ¢Bm o2 780000 Nz
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2

CF Step
100.000000 £Hz
! Auo Man

Freq Otiset
0.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 3, 0123, High Power, Low Channel
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3% Agllent 12:19.03 Fab4, 2025 R T [FreqiChannel
Mkr1 914.748 3 MHz CanlerF
f enter Freq
i:per 39.9 dBm #Aten 20 dB 23.09 dBm 914 750000 MHz
eak
Slarl Freq
914 250000 MHz
Slop Freq
915250000 MH2
CF Step
100.000000 kH2
8| Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)
Antenna 3, 0123, High Power, Middle Channel
3 Agllent 10.26:26 Fab4, 2025 R T | PeakSearch
Mkri 927.251 7 MHz
Ref 35.9 dBm #Aten 16 dB 22.17 dEBm Nexl Paak
Next Pk Right
Nexl Pk Left
Mn Search
Px-Px Search
Mir & CF
Cenfer 927.250 0 Mz Span 1 MHz :Au?f’;a
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis)

Antenna 3, Low Power, High Channel
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3% Agllent 10,0448 Fab4, 2025 R T [FreqiChamel
Mkri 902.748 3 MHz Ty
enter Fraq
] 13 .
‘R;L:z.scam #Atten 16 dB 22.51 ¢Bm X Tsa0co i
Slar Fraq
907 250000 MMz
Slop Freq
903 250000 MH2
CF Siep
100.000000 £H2
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 3, Low Power, Low Channel
3% Agilont 1010:48 Fob4, 2025 R T [FreqiChannel
Mkii 814.750 0 MHz
Ref 35.9 dBm #Atien 16 dB 22.54 ¢Bm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915250000 MH2
CF Step
100.000000 kH2
Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 3, Low Power, Middle Channel
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3% Agliont 124510 Fab4, 2025 R T

{Fleq'Chamel
Mkri 927.246 7 MHz Center F
enter Freq
] 13 .
:!;L::.Bc‘ﬁm #Aten 16 dB 22.98 dBm 927 250000 MHz
Slar Fraq
926 750000 MHz
Slop Freq
927 750000 MH2
CF Siep
8| 100.000000 kH2
falliied Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 4, 0456, High Power, High Channel
3% Aglient 12:40:35 Fab4, 2025 R T [FreqiChannel
Mkri 902.7450 MHz R
i enter Fraq
Ref 35.9 dBm #Atsen 16 dB 23.18 ¢Bm o2 780000 Nz
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otiset
0.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 4, 0456, High Power, Low Channel
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3% Agliont 124238 Fab4, 2025 R T [FreqChamel
914.745 0 MHz e
: enter Fraq
:z;r 35.9 dBm #Atten 16 dB 23.18 ¢Bm G146 T50000M Nz
eak
Siar Fraq
914.250000 MHz
Slop Freq
915250000 MH2
CF Siep
100000000 kHz
Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Wiz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 4, 0456, High Power, Middle Channel
3% Agilont 105708 Fab4, 2025 R T [FreqiChannel
Mkii 927.251 7 MHz e
enter Fraq
9d t :
Ref 35.9 dBm #Atten 16 dB 22.37 dBm 77 o000t
Slar Fraq

926 750000 MHz

Slop Fraq
927 750000 MH2
CF Step
8l 100000000 %Hz
falliss Man

Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 4, 0456, Low Power, High Channel
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3% Agliont 10:48:34 Fab4, 2025 R T [FreqChamel
Mkr1 902.751 7 MKz ConlorF
enter Freq
] 13 ’
:z;re::.scam #Atten 16 dB 22.57 dBm X Tsa0co i
Slar Fraq
907 250000 MMz
Slop Freq
903 250000 MH2
CF Siep
100.000000 £H2
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 4, 0456, Low Power, Low Channel
3% Agllont 105355 Fab4, 2025 R T [FreqiChannel
Mkit 914.746 7 MHz
Ref 35.9 dBm #Atien 16 dB 22.54 ¢Bm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915.250000 MH2
CF Step
100.000000 kH2
Auto Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 4, 0456, Low Power, Middle Channel
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3% Agliont 125305 Fab4, 2025 R T [FreqChamel
Mk 927.253 3 MKz e
¥ enter Fraq
] 13 A
:z;re::.s dBm #Atten 16 dB 22.91 ¢Bm oottt
Slar Fraq
926 750000 MMz
Slop Freq
927 750000 MH2
CF Siep
100.000000 $Hz
Auto Man |
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 Wbz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 5, 0456, High Power, High Channel
3% Agllent 1247:38 Fab4, 2025 R T [FreqiChannel
Mkri 902.751 7 Mz iR
enler Fraq
9 d 13 d
Ref 35.9 dBm #Atten 16 dB 23.09 dBm o 10000t
Star Fraq

902 250000 MHz

Slop Fraq
903.250000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otiset
0.00000000 Hz

Signal Track
On ot

Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 5, 0456, High Power, Low Channel
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3% Agllent 125038 Fab4, 2025 R T [FreqiChamel
914.753 3 MHz iR
: enter Fraq
‘Rst 35.9 dBm #Aten 16 dB 23.09 dBm 914 750000 MHz
eak
Siar Fraq
914, 250000 MHz
Slop Freq
915.250000 MH2
CF Siep
100.000000 £Hz
Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Wiz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 5, 0456, High Power, Middle Channel
3% Agllent 191412 Fab4, 2025 R T [FreqiChannel
Mkri 927.246 7 MHz R
enter Fraq
9d t .
Ref 35.9 dBm #Atsen 16 dB 22.27 ¢Bm 77 250000 iz
Slar Fraq

926 750000 MHz

Slop Fraq
927 750000 MH2
CF Step
100.000000 kH2
Auto Man

Freq Otise!
0.00000000 Hz

Signal Track
On ot

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 5, 0456, Low Power, High Channel
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3% Agllent 130355 Fab4, 2025 R T [FreqiChamel
Mkr1 902.746 7 MHz Center F
enter Fraq
] 13 :
:z;re::.scam #Atten 16 dB 22.55 6Bm X Tsa0co i
Slar Fraq
907 250000 MMz
Slop Freq
903 250000 MH2
CF Siep
100.000000 kHz
Auto Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms |601 pis)
Antenna 5, 0456, Low Power, Low Channel
3% Agllent 130057 Fab4, 2025 R T [FreqiChannel
Mkt 814.751 7 MHz
Ref 35.9 dBm #Atien 16 0B 22.39 ¢Bm Center Freq

914 750000 MHz

Star Fraq
914250000 MHz

Slop Fraq
915.250000 MH2
CF Step
100.000000 kH2
falliss Man

Freq Otiset
{.00000000 Hz

Signal Track
On ot

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms (601 pts)

Antenna 5, 0456, Low Power, Middle Channel
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3% Agilont 130050 Fab4, 2025 R T [FreqiChannel
Mkri 927.248 3 MHz T
enter Fraq
9d t )
i:pere;:wem #Atien 16 dB 22.91 dBm 27 280000tz
Slarf Freq
926 750000 MHz
Slop Freq
927 750000 MH2
CF Step
100.000000 £Hz
Ao Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center 927.250 0 MHz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)
Antenna 6, 0456, High Power, High Channel
3% Agllont 125549 Fab4, 2025 R T [FreqiChamel
Mkri 902.748 3 MHz iR
enter Fraq
9d t .
Ref 35.9 dBm #Aten 16 dB 23.09 ¢Bm o0 75000 Mz
Slar Fraq

902 250000 MHZ

Slop Fraq
903.250000 MH2

CF Step
100.000000 kH2
Auto Man

Freq Otise!
0.00000000 Hz

Signal Track
On oft

Center $02.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis)

Antenna 6, 0456, High Power, Low Channel
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3% Agllent 125741 Fab4, 2025 R T [FreqiChannel
Mkr! 814750 0 MHz AT
9d 124 enter Freq
Eperez: 9 dBm #Aten 16 dB 23.12 dBm 914 750000 MHz
Slarl Freq
914250000 MHz
Slop Freq
915250000 MH2
CF Siep
100000000 kH2
falliis Man
Freq Otise!
0.00000000 Hz
Signal Track
On ot
Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)
Antenna 6, 0456, High Power, Middle Channel
3% Agllont 113918 Fab4, 2025 R T [FreqiChamel
Mkri 927.251 7 MHz RN
enter Fraq
9d t .
Ref 35.9 dBm #Atien 16 dB 22.27 dBm €77 250000 MNz
Slar Fraq

926 750000 MHz

Slop Fraq
927 750000 MH2
CF Step
100.000000 kH2
| Auto Man

Freq Otiset
0.00000000 Hz

Signal Track
On off

Center 927.250 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis)

Antenna 6, 0456, Low Power, High Channel
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3% Agilent 1119.10 Fab4, 2025 R T [FreqiChannel
Mkri 902.748 3 MHz e
9d ¢ 5 enter Fraq
r:perez:scem #Atten 16 dB 22.50 dBm X 10000t
Slarf Freq
902 250000 MHz
Slop Freq
903.250000 MH2
CF Step
100,000000 kHz
Auto Man
Freq Otiset
0.00000000 Hz
Signal Track
On ot
Center 502.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Mz Sweep 1 ms (601 pis)
Antenna 6, 0456, Low Power, Low Channel
3¢ Apllont 192528 Feb4, 2025 R T [FreqiChamel
Mk 914.7450 MHz
Ref 35.9 cBm #Atien 16 0B 22.53 cBm Center Freq

914 750000 MHz

Slar Fraq
914 250000 MHz

Slop Fraq
915.250000 MH2

CF Step
N 100.000000 kHz
Auto Man

Freq Otise!
{.00000000 Hz

Signal Track
On oft

Center $14.750 0 Mz Span 1 MHz
#Res EW 240 kHz VEW 2.4 Wiz Sweep 1 ms |601 pis)

Antenna 6, 0456, Low Power, Middle Channel
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Test Setup/Conditions

Test Location: Brea Lab A Test Engineer: E. Wong
Test Method: ANSI C63.10 (2020) Test Date(s): 1/30/2025
Configuration: 1

Environmental Conditions
Temperature(‘-’C)l 25 | Relative Humidity (%): | 44

Test Setup / Conditions / Data

Test Location: CKC Laboratories, Inc + 110 N. Olinda Place * Brea, CA * (714) 993- 6112

Customer: Automaton Inc. dba RADAR

Specification: 15.247(d) Conducted Spurious Emissions

Work Order #: 110388 Date: 2/4/2025
Test Type: Conducted Emissions Time: 15:17:27
Tested By: S. Yamamoto Sequence#: 1
Software: EMITest 5.03.20 48vDC

Equipment Tested:
Device Manufacturer Model # S/N
Configuration 1

Support Equipment:
Device Manufacturer Model # S/IN
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is set on a test bench.

The EUT is powered via a unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a remotely
located POE Injector. Connected to the POE Injector via cat 6 cable is a NUC and to the NUC a laptop computer.
The computer is used to set frequency channel, frequency hopping, and modulation of the EUT.

The EUT is set to continuously hop on the same channel. For this test purpose it is the low, middle, and high channels
listed below.

Frequency range of data sheet and test 9kHz to 9.28GHz.
RBW=100kHz

VBW=300kHz

Frequency range of EUT: 902.75MHz to 927.25MHz

TX Low 902.75MHz, Middle 914.75MHz, High 927.25MHz
LO freg = 915MHz

TARI = 6.25us
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Firmware =2.127.0

High Power setting. Streams 0, 1, 2, 3 setting. Worst case setting.

This data represents compliance for the following possible configurations:

High power 0,1,2,3
High power 0,4,5,6
Low power 0,1,2,3
Low power 0,4,5,6

Test Environment Conditions:
Temperature: 25°C
Humidity: 44%

Pressure: 99kPa

Site D

Test Method: ANSI C63.10 2020
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Automaton inc. dba RADAR WO3: 110288 Sequence#: 1 Date: 2/4/2025
15.247(d) Conducted Spurious Emissions Test Lead: 48VDC Antenna port

140 =
120 =
100 =
- L
Z 80+
< -
60 -
40 -
20 -
Sk 100k ™ 10M 100M 1G 528G
Freguency [k=kHz M=MHz G=GHz]
Readings O Pesk Readings
%x QP Readings % Average Readings
w Ambient Software Version: 5.03.20
— 1 -15.247(d) Conducted Spurious Emissions
Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
T1 ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T2 ANO03432 Attenuator 90-30-34 11/1/2023 11/1/2025
T3 ANP07657 Cable 32022-29094K-  7/3/2024 7/3/2026

29094K-24TC
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Reading listed by margin.

Test Lead: Antenna port

# Freq Rdng Tl T2 T3 Dist Corr Spec Margin  Polar
MHz dBuvV  dB dB dB dB  Table dBpuV  dBupV dB Ant

1 951.750M 43.9 +0.0 +29.6 +0.3 +0.0 73.8 110.4 -36.6  Anten

2 951.743M 40.1 +0.0 +29.6 +0.3 +0.0 70.0 110.4 -404  Anten

3 951.743M 37.4 +0.0 +29.6 +0.3 +0.0 67.3 110.4 -43.1  Anten

4 939.500M 359 +0.0 +296 +0.3 +0.0 65.8 110.4 -44.6  Anten

5 951.756M 33.3 +0.0 +29.6 +0.3 +0.0 63.2 1104 -47.2  Anten

6 1829.505M 328 +0.0 +296 +0.4 +0.0 62.8 110.4 -47.6  Anten

7 939.500M 329 +0.0 +296 +0.3 +0.0 62.8 110.4 -47.6  Anten

8 878.266M 31.6 +0.0 +29.6 +0.3 +0.0 61.5 1104 -48.9  Anten

9 1805.483M 314 +0.0 +29.7 +0.4 +0.0 61.5 1104 -48.9  Anten

10 939.520M 315 +0.0 +29.6 +0.3 +0.0 61.4 110.4 -49.0 Anten
11 1805.497M 31.3 +0.0 +29.7 +0.4 +0.0 61.4 1104 -49.0 Anten
12 878.290M 31.2 +0.0 +29.6 +0.3 +0.0 61.1 110.4 -49.3  Anten
13 1854.508M 30.8 +0.0 +29.6 +0.4 +0.0 60.8 1104 -49.6  Anten
14 939.500M 304 +0.0 +29.6 +0.3 +0.0 60.3 110.4 -50.1  Anten
15 1805.508M 29.9 +0.0 +29.7 +04 +0.0 60.0 110.4 -50.4  Anten
16 1829.478M 29.9 +0.0 +29.6 +0.4 +0.0 59.9 1104 -50.5 Anten
17 939.475M 29.9 +0.0 +29.6 +0.3 +0.0 59.8 1104 -50.6  Anten
18 1854.495M 29.8 +0.0 +29.6 +0.4 +0.0 59.8 1104 -50.6  Anten
19 939.533M 29.7 +0.0 +29.6 +0.3 +0.0 59.6 110.4 -50.8  Anten
20 1829.504M 294 +0.0 +29.6 +0.4 +0.0 59.4 110.4 -51.0 Anten
21 878.283M 294 +0.0 +29.6 +0.3 +0.0 59.3 110.4 -51.1  Anten
22 1829.511M 28.6 +0.0 +29.6 +0.4 +0.0 58.6 110.4 -51.8 Anten
23 939.490M 28.6 +0.0 +29.6 +0.3 +0.0 58.5 110.4 -51.9 Anten
24 1854.523M 28.5 +0.0 +29.6 +0.4 +0.0 58.5 110.4 -51.9 Anten
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25 878.283M 28.5 +0.0 +29.6 +0.3 +0.0 58.4 110.4 -52.0 Anten
26 1805.502M 28.3 +0.0 +29.7 +0.4 +0.0 58.4 110.4 -52.0 Anten
27  24.500M 28.1 +0.0 +29.5 +0.1 +0.0 57.7 110.4 -52.7  Anten
28 932.267M 27.2 +0.0 +29.6 +0.3 +0.0 57.1 110.4 -53.3  Anten
29  24.480M 275 +0.0 +29.5 +0.1 +0.0 57.1 110.4 -53.3  Anten
30 890.450M 27.1 +0.0 +29.6 +0.3 +0.0 57.0 110.4 -53.4  Anten
31 951.750M 26.9 +0.0 +29.6 +0.3 +0.0 56.8 110.4 -53.6  Anten
32 878.270M 26.7 +0.0 +29.6 +0.3 +0.0 56.6 110.4 -53.8  Anten
33 930.550M 26.6 +0.0 +29.6 +0.3 +0.0 56.5 110.4 -53.9  Anten
34 1854.519M 26.1 +0.0 +29.6 +0.4 +0.0 56.1 110.4 -54.3  Anten
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Band Edge
Band Edge Summary — Single Channel Mode
Frequency . Measured Limit
(MHz) Modulation (dBm) (dBm) Results
902 PR-ASK -40.8 <34 Pass
928 PR-ASK -42.2 <34 Pass
Band Edge Summary — Hopping Mode
Frequency . Measured Limit
Modul Resul
(MHz) odulation (dBm) (dBm) esults
902 PR-ASK -40.1 <34 Pass
928 PR-ASK -42.3 <34 Pass
Band Edge Plots
Band Edge. High Channel High Power. ANTO,
RefLevel 116.899 dByV ATTEN 20 dB
RES BV: 100.0kHz VID BW: 300.0kHz SWP: 1.0msec]
Marker: 928.0MHz 38 340708pV
10
100
90+
1
80
2
3 701
601
501
404
MOAAY A = AN e A A AL
301
201
25 26 927 928 929 930 93
Frequency [MHz)
—  15.247(d) Conducted Band Edge
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Ref Level 116.99 dByV ATTEN 20 dB

Marker: 902.0MHz 38.7217d8pV

Band Edge. Low Channel High Power.
RES BW. 100.0kHz VID BW: 300.0kHz SWP: 1.0msec]

ANTO.

Frequency [MHz)

——  15.247d) Conducted Sputious Emissions

10
100
m.»
80
é z.;
50
‘0 2
30..
201 1 'y
89 S00 $01 902 $03 304 905
Frequency [MHz)
———  15.247(d) Corducted Band Edge
andedge plot_H_Hopping
fLevel 116,99 dByV ATTEN 20 6B
S BW. 100.0kHz VID BW: 1.5MHz SWP: 20.047msec
arker: §28.0MHz 38.1637d8uV
1o} :
100
R AVAVAVAVAVAVAAVAY
I ATR/RIA IVU |
VY Vil
5 | \
80 ':
50 '. \.‘ A A A
" | AL A
! VU LAV VWY R
30 -
2 l
23 924 925 K6 927 928 29 930 LC)| 32 933
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andedge plt_L_Hopping

fLevel 11699 dByV ATTEN 20 6B

S BV 100.0kHz VID BW: 1.5MHz SWP: 20.047msec
arker: 802.0MHz 40.3347¢8pV

T YAV
. ’ HHH s
§ " ]
I N P
‘; J/ WYV \V‘\. ..Jj VAV\/
897 898 899 200 wlﬁ.w';ﬁ mm,ﬂﬂ 904 805 06 907
——  15.2471d) Conducted Sputious Emissions
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Test Setup / Conditions / Data

Test Location: CKC Laboratories, Inc « 110 N. Olinda Place * Brea, CA + (714) 993- 6112

Customer: Automaton Inc dba RADAR

Specification: 15.247(d) Conducted Band Edge

Work Order #: 110388 Date: 2/4/2025
Test Type: Conducted Emissions Time: 16:47:22
Tested By: E. Wong Sequence#: 2
Software: EMITest 5.03.20 48vDC

Equipment Tested:

Device Manufacturer Model # SIN
Configuration 1

Support Equipment:
Device Manufacturer Model # SIN
Configuration 1

Test Conditions / Notes:
The equipment under test (EUT) is set on a test bench.

The EUT is powered via a unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a remotely
located POE Injector. Connected to the POE Injector via cat 6 cable is a NUC and to the NUC a laptop computer.
The computer is used to set frequency channel, frequency hopping, and modulation of the EUT.

The EUT is set to continuously hop on the same channel for the low, middle, and high channels listed below.

The EUT is set to hop on all channels for the hopping data.

Frequency range of EUT: 902.75MHz to 927.25MHz

TX Low 902.75MHz, Middle 914.75MHz, High 927.25MHz
LO freg = 915MHz

TARI = 6.25us

Firmware = 2.127.0

High Power setting. Stream O.
Test Environment Conditions:
Temperature: 25°C

Humidity: 44%

Pressure: 99kPa

Site A

Test Method: ANSI C63.10 2020
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T1 ANO03432 Attenuator 90-30-34 11/1/2023 11/1/2025
T2 ANPO7657 Cable 32022-29094K-  7/3/2024 7/3/2026
29094K-24TC
Measurement Data: Reading listed by margin. Test Lead: Antenna port
# Freq Rdng T1 T2 Dist Corr Spec Margin  Polar
MHz dBpv dB dB dB dB Table dBpV  dBuVv dB Ant
1 902.000M 404 +29.6 +0.3 +0.0 70.3 110.4 -40.1  Anten
2 902.000M 39.7 +29.6 +0.3 +0.0 69.6 110.4 -40.8  Anten
3 928.000M 38.3 +29.6 +0.3 +0.0 68.2 110.4 -42.2  Anten
4 928.000M 38.2 +29.6 +0.3 +0.0 68.1 110.4 -42.3  Anten

Test Setup Photo(s)
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Test Setup/Conditions

Test Location: Brea Lab D Test Engineer: S. Yamamoto
Test Method: ANSI C63.10 (2020) Test Date(s): 2/18/2025
Configuration: 2

Environmental Conditions
Temperature(‘-’C)| 17 | Relative Humidity (%): | 44

Test Setup / Conditions / Data

Test Location: CKC Laboratories, Inc 110 N. Olinda Place * Brea, CA * (714) 993- 6112

Customer: Automaton Inc dba RADAR

Specification: 15.247(d) / 15.209 Radiated Spurious Emissions

Work Order #: 110388 Date: 2/10/2025
Test Type: Radiated Scan Time: 10:57:06
Tested By: S. Yamamoto Sequence#: 6
Software: EMITest 5.03.20

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 2

Support Equipment:
Device Manufacturer Model # S/IN
Configuration 2

Test Conditions / Notes:

The equipment under test (EUT) is set stand alone on the Styrofoam table top .

The EUT is powered via a unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a remotely
located POE Injector. Connected to the POE Injector via cat 6 cable is a NUC and to the NUC a laptop computer.
The computer is used to set frequency channel, frequency hopping, and modulation of the EUT.

The EUT is set to continuously hop on the same channel. For this test purpose it is the low, middle, and high channels
listed below.

The EUT is tested both oriented horizontally facing downward and vertically facing outward.

Frequency range of data sheet and test 9kHz to 9.28GHz.

For RB, RBW=1MHz VBW=3MHz

For NRB, RBW=100kHz VBW=300kHz

Frequency range of EUT: 902.75MHz to 927.25MHz

TX Low 902.75MHz, Middle 914.75MHz, High 927.25MHz
TARI = 6.25us

Firmware = 2.127.0

High Power setting. Streams 0, 1, 2, 3 setting.
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Test Environment Conditions:
Temperature: 17°C

Humidity: 44%

Pressure: 99kPa

Site D

Test Method: ANSI C63.10 2020

Automaton Inc dba RADAR WOZ: 110388 Sequence#: 6 Date: 2/10/2025
15.247(d) / 15.209 Radiated Spurious Emissions Test Distance: 3 Meters Vert

140
120 -
100 =
= 804
= a
3
60 -
P e '_l—‘_— g
20 =
-n L} LR | 1 LRI} L] LR R} L] rrvmnn L} LB LAY |
Sk 100k ™ 10M 100M 1G 10G
Frequency [k=kHz M=MHz G=GHz]
Readings O Pesk Readings
% QP Readings % Average Readings
w Ambient Software Version: 5.03.20

—— 1-15.247(d) / 15.205 Radiated Spurious Emissions
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T1 ANP04382 Cable LDF-50 6/4/2024 6/4/2026
T2 ANP08191 Cable ANDL1- 11/11/2024 11/11/2026
PNMNM-50
T3 ANO01646 Horn Antenna 3115 3/8/2024 3/8/2026
T4 ANO00787 Preamp 83017A 6/27/2023 6/27/2025
T5 ANPO7655 Cable 32022-29094K-  7/20/2024 7/20/2026
29094K-24TC
T6 ANPO7660 Cable 32022-29094K-  7/20/2024 7/20/2026
29094K-24TC
T7 ANPO8079 Band Pass Filter BRC50722 11/2/2023 11/2/2025
T8 ANO03385 High Pass Filter 11SH10- 5/15/2023 5/15/2025
3000/T10000-
0/0
ANO00010 Preamp 8447D 1/2/2024 1/2/2026
AN00314 Loop Antenna 6502 5/3/2024 5/3/2026
ANO03628 Biconilog Antenna CBL6111C 5/16/2024 5/16/2026
ANP0O1911 Cable-Amplitude RG214/U 1/4/2024 1/4/2026
+15C to +45C (dB)
ANP0O1911 Cable-Amplitude - RG214/U 1/4/2024 1/4/2026
15C to +15C (dB)
ANP0O6985 Cable Sucoflex 104A 9/12/2024 9/12/2026
ANPO7657 Cable 32022-29094K-  7/3/2024 7/3/2026
29094K-24TC
Measurement Data: Reading listed by margin. Test Distance: 3 Meters
# Freq Rdng Tl T2 T3 T4 Dist Corr Spec Margin  Polar
T5 T6 T7 T8
MHz dBuv dB dB dB dB Table dBuV/m dBuV/m dB Ant
1 2744.250M 42.6 +5.8 +3.7 +288 -39.8 +0.0 50.6 54.0 -3.4 Vert
Ave +0.4 +0.0 +0.0 +9.1
N 2744.250M 47.1 +5.8 +3.7 +288 -39.8 +0.0 55.1 54.0 +1.1 Vert
+0.4 +0.0 +0.0 +9.1
N 2744.242M 44.1 +5.8 +3.7 +288 -39.8 +0.0 52.1 54.0 -1.9 Vert
+0.4 +0.0 +0.0 +9.1
4 2708.253M 38.6 +5.8 +3.7 +28.7 -39.8 +0.0 50.5 54.0 -3.5 Vert
Ave +0.4 +0.0 +0.0 +13.1
N 2708.253M 48.7 +5.8 +3.7 +28.7 -39.8 +0.0 60.6 54.0 +6.6 Vert
+0.4 +0.0 +0.0 +13.1
A 2708.250M 42.8 +5.8 +3.7 +28.7 -39.8 +0.0 54.7 54.0 +0.7 Vert
+0.4 +0.0 +0.0 +13.1
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7 2744.250M 42.0 +5.8 +3.7 +288 -39.8 +0.0 50.0 54.0 -4.0  Horiz
Ave +0.4 +0.0 +0.0 +9.1

N 2744.250M 46.1 +5.8 +3.7 +288 -39.8 +0.0 54.1 54.0 +0.1  Horiz
+0.4 +0.0 +0.0 +9.1

N 2744.272M 41.8 +5.8 +3.7 +288 -39.8 +0.0 49.8 54.0 -4.2  Horiz
+0.4 +0.0 +0.0 +9.1

10 2781.750M 441 +5.9 +3.7 +289 -39.8 +0.0 49.4 54.0 -46  Horiz
Ave +0.4 +0.0 +0.0 +6.2

AN 2781.750M 49.8 +5.9 +3.7 +289 -39.8 +0.0 55.1 54.0 +1.1  Horiz
+0.4 +0.0 +0.0 +6.2

N 2781.748M 42.5 +5.9 +3.7 +289 -39.8 +0.0 47.8 54.0 -6.2  Horiz
+0.4 +0.0 +0.0 +6.2

13 2708.248M 37.4 +5.8 +3.7 +28.7 -39.8 +0.0 49.3 54.0 -4.7  Horiz
Ave +0.4 +0.0 +0.0 +13.1

14 2781.750M 44.0 +5.9 +3.7 +289 -39.8 +0.0 49.3 54.0 -4.7 Vert
Ave +0.4 +0.0 +0.0 +6.2

AN 2781.750M 50.6 +5.9 +3.7 +289 -39.8 +0.0 55.9 54.0 +19  Ver
+0.4 +0.0 +0.0 +6.2

A 2781.750M 45.6 +5.9 +3.7 +289 -39.8 +0.0 50.9 54.0 -3.1 Vert
+0.4 +0.0 +0.0 +6.2

17 1829.497M 53.8 +4.9 +29 4267 -39.6 +0.0 49.3 54.0 -4.7 Vert
+0.3 +0.3 +0.0 +0.0

18 8232.745M 31.8 +11.7 +6.4 +373 -39.6 +0.0 48.9 54.0 -5.1 Vert
+0.8 +0.0 +0.0 +0.5

19 8345.246M 309 +11.7 +6.4 +376 -395 +0.0 48.5 54.0 -5.5  Horiz
+0.9 +0.0 +0.0 +0.5

20 9027.494M 28.6 +12.3 +6.7 +385 -39.3 +0.0 48.5 54.0 -5.5 Vert
+0.9 +0.0 +0.0 +0.8

21 3658.999M 43.7 +7.3 +44 +316 -39.8 +0.0 48.4 54.0 -5.6 Vert
+0.5 +0.0 +0.0 +0.7

22 7418.059M 329 +113 +6.1 +365 -395 +0.0 48.3 54.0 -5.7 Vert
+0.7 +0.0 +0.0 +0.3

23 7417.997M 328 +11.3 +6.1 +365 -395 +0.0 48.2 54.0 -5.8 Vert
+0.7 +0.0 +0.0 +0.3

24 9147.495M 28.1 +124 +6.8 +384 -39.3 +0.0 48.1 54.0 -5.9  Horiz
+0.9 +0.0 +0.0 +0.8

25 9027.495M 282 +123 +6.7 +385 -39.3 +0.0 48.1 54.0 -5.9  Horiz
+0.9 +0.0 +0.0 +0.8

26 9147.494M 28.1 +124 +6.8 +384 -39.3 +0.0 48.1 54.0 -5.9 Vert
+0.9 +0.0 +0.0 +0.8

27 7317.998M 328 +11.2 +6.0 +365 -39.5 +0.0 48.1 54.0 -5.9  Horiz
+0.8 +0.0 +0.0 +0.3

28 8124.745M 312 +11.6 +6.4 4372 -39.6 +0.0 48.0 54.0 -6.0 Vert
+0.8 +0.0 +0.0 +0.4

29 9027.494M 28.1 +123 +6.7 4385 -39.3 +0.0 48.0 54.0 -6.0  Horiz
+0.9 +0.0 +0.0 +0.8

30 8345.245M 304 +11.7 +6.4 4376 -39.5 +0.0 48.0 54.0 -6.0 Vert
+0.9 +0.0 +0.0 +0.5

31 9147.494M 276 +12.4 +6.8 +384 -39.3 +00 47.6 54.0 -6.4  Horiz
+0.9 +0.0 +0.0 +0.8

32 3708.998M 42.5 +7.4 +44 +320 -39.8 +0.0 47.6 54.0 -6.4 Vert
+0.5 +0.0 +0.0 +0.6
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33 9027.492M 27.7 +12.3 +6.7 +385 -39.3 +00 47.6 54.0 -6.4 Vert
+0.9 +0.0 +0.0 +0.8

34 7222.000M 325 +11.2 +6.0 +36.1 -394 +00 47.4 54.0 -6.6 Vert
+0.8 +0.0 +0.0 +0.2

35 7221.995M 324  +11.2 +6.0 +36.1 -394 +0.0 47.3 54.0 -6.7  Horiz
+0.8 +0.0 +0.0 +0.2

36 9272.495M 272 +125 +6.8 +383 -39.2 +0.0 47.2 54.0 -6.8 Vert
+0.9 +0.0 +0.0 +0.7

37 8124.744M 304 +11.6 +6.4 +372 -396 +00 47.2 54.0 -6.8  Horiz
+0.8 +0.0 +0.0 +0.4

38 8232.745M 30.0 +11.7 +6.4 +373 -396 +00 47.1 54.0 -6.9  Horiz
+0.8 +0.0 +0.0 +0.5

39 2250.190M 49.5 +5.4 +33 +276 -39.7 +00 46.9 54.0 -7.1 Vert
+0.4 +0.4 +0.0 +0.0

40 9147.496M 26.9 +12.4 +6.8 +384 -39.3 +0.0 46.9 54.0 -7.1 Vert
+0.9 +0.0 +0.0 +0.8

41 7317.996M 314 +11.2 +6.0 +36.5 -395 +00 46.7 54.0 -7.3 Vert
+0.8 +0.0 +0.0 +0.3

42 9272.495M 26.7 +125 +6.8 +383 -39.2 +0.0 46.7 54.0 -7.3  Horiz
+0.9 +0.0 +0.0 +0.7

43 7417.996M 31.2 +11.3 +6.1 +365 -395 +0.0 46.6 54.0 -7.4  Horiz
+0.7 +0.0 +0.0 +0.3

44 3610.999M 424 +7.2 +43 4313 -399 +0.0 46.6 54.0 -7.4 Vert
+0.5 +0.0 +0.0 +0.8

45 2321.310M 48.1 +5.5 +34 +278 -39.8 +0.0 458 54.0 -8.2  Horiz
+0.4 +0.4 +0.0 +0.0

46 3708.998M 40.5 +7.4 +44 4320 -39.8 +0.0 45.6 54.0 -8.4 Vert
+0.5 +0.0 +0.0 +0.6

47 7317.996M 30.3 +11.2 +6.0 +365 -395 +0.0 45.6 54.0 -8.4 Vert
+0.8 +0.0 +0.0 +0.3

48 2344.100M 47.3 +5.6 +34 +281 -39.8 +0.0 454 54.0 -8.6 Vert
+0.4 +0.4 +0.0 +0.0

49 3658.998M 40.3 +7.3 +44 4316 -39.8 +0.0 45.0 54.0 -9.0  Horiz
+0.5 +0.0 +0.0 +0.7

50 3708.999M 39.8 +7.4 +44 4320 -39.8 +0.0 449 54.0 -9.1  Horiz
+0.5 +0.0 +0.0 +0.6

51 6319.248M 334 +9.8 +5.7 4344 -395 +0.0 448 54.0 -9.2 Vert
+0.7 +0.0 +0.0 +0.3

52 5416.496M 35.4 +8.8 +5.0 +341 -394 +0.0 448 54.0 -9.2 Vert
+0.6 +0.0 +0.0 +0.3

53 5416.496M 35.0 +8.8 +5.0 +341 -394 +0.0 44.4 54.0 -9.6  Horiz
+0.6 +0.0 +0.0 +0.3

54 2321.200M 46.6 +5.5 +3.4 +278 -39.8 +0.0 443 54.0 -9.7 Vert
+0.4 +0.4 +0.0 +0.0

55 3658.983M 39.5 +7.3 +44 4316 -39.8 +0.0 442 54.0 -9.8  Horiz

+0.5 +0.0 +0.0 +0.7

56 2708.248M 32.0 +5.8 +3.7 +28.7 -39.8 +0.0 43.9 54.0 -10.1  Horiz
Ave +0.4 +0.0 +0.0 +13.1

AN 2708.248M 48.2 +5.8 +3.7 +28.7 -39.8 +0.0 60.1 54.0 +6.1  Horiz
+0.4 +0.0 +0.0 +13.1

~N 2708.248M 41.3 +5.8 +3.7 +28.7 -39.8 +0.0 53.2 54.0 -0.8  Horiz
+0.4 +0.0 +0.0 +13.1

Page 83 of 107
Report No.: 110388-10



d -MA"IQ::‘IIHQ the Future
LABORATORIES, INC.

59 7417.998M 285 +11.3 +6.1 +36.5 -395 +00 43.9 54.0 -10.1  Horiz
+0.7 +0.0 +0.0 +0.3

60 2344.460M 45.7 +5.6 +34 +281 -39.8 +0.0 43.8 54.0 -10.2  Horiz
+0.4 +0.4 +0.0 +0.0

61 3708.998M 38.7 +7.4 +4.4 4320 -39.8 +0.0 43.8 54.0 -10.2  Horiz
+0.5 +0.0 +0.0 +0.6

62 3610.998M 39.5 +7.2 +43 4313 -39.9 +0.0 43.7 54.0 -10.3  Horiz
+0.5 +0.0 +0.0 +0.8

63 3659.013M 38.9 +7.3 +44 +316 -39.8 +00 43.6 54.0 -10.4  Vert
+0.5 +0.0 +0.0 +0.7

64 1125.010M 52.5 +3.7 +23 +249 -408 +0.0 43.5 54.0 -10.5 Vert
+0.2 +0.3 +0.4 +0.0

65 3610.998M 39.3 +7.2 +43 +313 -399 +00 43.5 54.0 -10.5  Horiz
+0.5 +0.0 +0.0 +0.8

66 4513.726M 36.3 +8.3 +46 +323 -396 +00 42.8 54.0 -11.2  Vert
+0.6 +0.0 +0.0 +0.3

67 2375.040M 43.9 +5.7 +3.4 +284 -39.8 +0.0 42.4 54.0 -11.6 Vert
+0.4 +0.4 +0.0 +0.0

68 4636.248M 35.3 +8.4 +47 4326 -395 +0.0 423 54.0 -11.7  Vert
+0.6 +0.0 +0.0 +0.2

69 2249.620M 44.8 +5.4 +33 +276 -39.7 +0.0 422 54.0 -11.8  Horiz
+0.4 +0.4 +0.0 +0.0

70 4573.748M 355 +8.3 +47 4324 -39.6 +0.0 421 54.0 -11.9  Horiz
+0.6 +0.0 +0.0 +0.2

71 4636.249M 35.0 +8.4 +47 4326 -395 +0.0 42.0 54.0 -120  Horiz
+0.6 +0.0 +0.0 +0.2

72 5416.497M 32.6 +8.8 +5.0 +341 -394 +0.0 42.0 54.0 -120  Horiz
+0.6 +0.0 +0.0 +0.3

73 4573.747TM 35.3 +8.3 +4.7 +324 -396 +00 41.9 54.0 -12.1 Vert
+0.6 +0.0 +0.0 +0.2

74 1125.010M 50.1 +3.7 +23 +249 -408 +0.0 411 54.0 -12.9  Horiz
+0.2 +0.3 +0.4 +0.0

75 1125.010M 50.0 +3.7 +2.3 +249 -408 +0.0 41.0 54.0 -13.0  Horiz
+0.2 +0.3 +0.4 +0.0

76 4513.749M 345 +8.3 +46 4323 -396 +0.0 41.0 54.0 -13.0  Horiz
+0.6 +0.0 +0.0 +0.3

77 5416.497TM 31.4 +8.8 +50 +341 -394 +00 40.8 54.0 -13.2 Vert
+0.6 +0.0 +0.0 +0.3

78 2375.021M 42.1 +5.7 +3.4 +284 -39.8 +0.0 40.6 54.0 -13.4  Horiz
+0.4 +0.4 +0.0 +0.0

79 4513.747TM 34.0 +8.3 +46 4323 -39.6 +0.0 40.5 54.0 -13.5  Horiz
+0.6 +0.0 +0.0 +0.3

80 3610.997M 36.1 +7.2 +43 4313 -39.9 +0.0 40.3 54.0 -13.7  Vert
+0.5 +0.0 +0.0 +0.8

81 4636.247M 33.2 +8.4 +4.7 4326 -39.5 +0.0 40.2 54.0 -13.8  Horiz
+0.6 +0.0 +0.0 +0.2

82 4513.752M 33.6 +8.3 +46 4323 -39.6 +0.0 40.1 54.0 -13.9  Vert
+0.6 +0.0 +0.0 +0.3

83 4636.247TM 33.0 +8.4 +4.7 +326 -395 +00 40.0 54.0 -14.0 Vert
+0.6 +0.0 +0.0 +0.2

84 1500.013M 47.0 +4.3 +26 +254 -399 +00 40.0 54.0 -14.0 Vert
+0.3 +0.3 +0.0 +0.0
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85 4573.747TM 33.2 +8.3 +4.7 +324 -39.6 +00 39.8 54.0 -14.2  Horiz
+0.6 +0.0 +0.0 +0.2

86 4573.748M 33.2 +8.3 +4.7 +324 -39.6 +00 39.8 54.0 -14.2  Vert
+0.6 +0.0 +0.0 +0.2

87 1500.013M 45.6 +4.3 +2.6 4254 -39.9 +0.0 38.6 54.0 -15.4  Horiz
+0.3  +0.3 +0.0 +0.0

88 1374.991M 454 +4.1 +25 +254 -400 +0.0 38.5 54.0 -155  Vert
+0.3 +0.3 +0.5 +0.0

89 1375.012M 45.0 +4.1 +2.5 +254 -400 +0.0 38.1 54.0 -15.9  Horiz
+0.3 +0.3 +0.5 +0.0

90 1625.013M 43.8 +4.5 +2.7 +255 -39.7 +0.0 37.4 54.0 -16.6 Vert
+0.3 +0.3 +0.0 +0.0

91 1625.014M 43.5 +4.5 +2.7 +255 -39.7 +0.0 37.1 54.0 -16.9  Horiz
+0.3 +0.3 +0.0 +0.0

92 2730.217M 26.6 +5.8 +3.7 +288 -39.8 +0.0 36.1 54.0 -17.9  Horiz
Ave +0.4 +0.0 +0.0 +10.6

AN 2730.217TM 55.3 +5.8 +3.7 +288 -39.8 +0.0 64.8 54.0 +10.8  Horiz
+0.4 +0.0 +0.0 +10.6
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Band Edge
Band Edge Summary — Single Channel Mode
Frequency . Field Strength Limit
(MHz) Modulation Ant. Type (dBuV/m @3m) (dBuV/m @3m) Results
614 42.0 <46 Pass
902 68.2 <109.6 Pass
PR-ASK Patch A
928 S atch Array 65.5 <109.6 Pass
960 47.8 <54 Pass
Band Edge Summary — Hopping Mode
Frequency . Field Strength Limit
M | Ant. T Resul
(MHz) LD nt. Type (dBuV/m @3m) | (dBuV/m @3m) esults
614 41.2 <46 Pass
902 68.9 <109.6 Pass
PR-ASK Patch A
928 ateh Array 66.0 <109.6 Pass
960 46.1 <54 Pass
Band Edge Plots
Radiated band edge, high channel 927 25MHz, high power, non restr ban
RefLevel 106.99 dByV ATTEN 10 0B
RES BYV: 100.0kHz VID BW: 300.0kHz SWP: 1.0msec
Marker; §28.0MHz 29.1477d8pV
100
904
801
]
70
2
) 60
501
404
304
At S o S
207 Ay
10
9% 927 28 930
Frequency [MHz|
——— Radisted Band Edoe
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adiated band edge, high channel 927 25MHz, high power, restr band
f Level 106.99 dByV ATTEN 1098
S BW: 120.0kHz VIO BW: 360.0kHz SWP: 1.0msec

arker: $60.0MHz 37 0477d8pV

100
30+
80+
70
o
50
40
30
20+
101 1
940 950 960 70
Frequency [MHz|

— Radisted Band Edge

ted band edge, low channel $02.75MHz, high power, non restr ba
{Level 106.89 dBpV ATTEN 10 ¢8
RES BW: 100.0kHz VID BW. 200.0kHz SWP: 1.0msec
Marker: 902.0MHz 33.0367dBpV

100
904
80+
70
3
b
40
30
204~
10¢ '
S00 90 802 3
Frequency [MHz]

= Radisted Band Edge

Page 87 of 107
Report No.: 110388-10



d v ' "Testing the Future
LABORATORIES, INC.

Radiated band edge, low channel 802.75MHz, high power, resir band|
Ref Level 102.89 dByV ATTEN 8 dB

RES BW:120.0kHz VID BW: 360.0kHz SW#P: 1.0msec

Marker: 614.0MHz 36.8577dBpV

100
90+
80
01
B0+
& uf
20+
101
609 610 611 612 613 614 615 616 617 618 613
Frequency [MHz)
—— Radisted Band Edge
Radiated band edge, hopping, high power, restr band
Ref Level 96,99 dByV ATTEN 0 dB
RES BW: 120.0kHz VID BW: 250.0kHz SWP. 1.0msec
Marker: 860.0MHz 35.3247dBpV
30+
80+
m -
80+
§ 50+ ! ! !
v‘od\/ lc\/\ ;\/\(\,\
w S + : : : :
20+
101
0
940 950 960 970 980
Frequency [MHz|
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Radiated band edge, hopping, high power, non resir ba
Ref Level 106.99 dByV ATTEN 10 48

RES BW. 100.0dHz VID BW: 300.0kHz SWP: 1.0msec
Marker: 928.0MHz 29.6427d8pV

100
30+
80
70
3 ot
b
401
30+
20..
101 1 " 3
23 924 925 926 927 928 29 930 o 932 933
Frequency MHz)
— Radisted Band Edoe
Radiated band edge, hopping, high power, non resir ba
Ref Level 106.99 dByV ATTEN 10 48
RES BW:. 100.0kHz VID BW: 300.0kHz SWP: 1.92msec
Marker: 802,0MHz 33.7337dBpV
100
S04
80+
70
3 ®
b
40
30
20..
10t—1—4 N v ; v — "
832 £33 894 895 896 €37 £38 £33 900 901 902 903 S04 905 906 907 908 03 910 911 912

Frequency [MHz)

— Radisted Band Edoe
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Radiated band edge, hopping, high power, restr band
Ref Level 96.99 dByV ATTEN 0 dB

RES BW:120.0kHz VD BW: 350.0kHz SWP: 1.0msec
Marker: 614.0MHz 35.0697dByV

8838 8

depv

30+

20+

10t

0 + + + + + + + +———t

608 610 611 612 813 614 615 616 817 618 619

Frequency [MHz]

— Radisted Band Edge
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Test Setup / Conditions / Data

Test Location: CKC Laboratories, Inc « 110 N. Olinda Place * Brea, CA + (714) 993- 6112

Customer: Automaton Inc dba RADAR

Specification: Radiated Band Edge

Work Order #: 110388 Date: 2/17/2025
Test Type: Radiated Scan Time: 09:44:12
Tested By: S. Yamamoto Sequence#: 8
Software: EMITest 5.03.20

Equipment Tested:

Device Manufacturer Model # SIN
Configuration 2

Support Equipment:

Device Manufacturer Model # S/N
Configuration 2

Test Conditions / Notes:

The equipment under test (EUT) is set stand alone on the Styrofoam table top .

The EUT is powered via a unshielded cat 6 network cable (nominal voltage 48Vdc) which is connected to a remotely
located POE Injector. Connected to the POE Injector via cat 6 cable is a NUC and to the NUC a laptop computer.
The computer is used to set frequency channel, frequency, hopping, and modulation of the EUT.

The EUT is tested at the LH channels and also when hopping. For the LH channels the EUT is set to continuously
hop on the same channel. For this test purpose it is the low, and high channels listed below.

The EUT is oriented horizontally facing downward.

Frequency range of data sheet and test 1GHz to 9.28GHz.
For RB, RBW=120kHz VBW=360kHz

For NRB, RBW=100kHz VBW=300kHz

Frequency range of EUT: 902.75MHz to 927.25MHz
TX Low 902.75MHz, High 927.25MHz

TARI = 6.25us

Firmware = 2.127.0

High Power setting. Streams 0, 1, 2, 3 setting.

Test Environment Conditions:

Temperature: 22°C

Humidity: 43%

Pressure: 99kPa

Site D

Test Method: ANSI C63.10 2020
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Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T1 ANP04382 Cable LDF-50 6/4/2024 6/4/2026
T2 ANP01911 Cable-Amplitude RG214/U 1/4/2024 1/4/2026
+15C to +45C (dB)
T3 AN03628 Biconilog Antenna CBL6111C 5/16/2024 5/16/2026
T4 ANP08079 Band Pass Filter BRC50722 11/2/2023 11/2/2025
T5 ANPO06985 Cable Sucoflex 104A 9/12/2024 9/12/2026
T6 AN00010 Preamp 8447D 1/2/2024 1/2/2026
T7 ANPO7655 Cable 32022-29094K-  7/20/2024 7/20/2026
29094K-24TC
T8 ANPO7657 Cable 32022-29094K-  7/3/2024 7/3/2026
29094K-24TC
Measurement Data: Reading listed by margin. Test Distance: 3 Meters
# Freq Rdng Tl T2 T3 T4 Dist Corr Spec Margin  Polar
T5 T6 T7 T8
MHz dBuv dB dB dB dB Table dBuV/m dBuV/m dB Ant
1 614.000M 36.9 +2.6 +24 +271 +0.3 +0.0 42.0 46.0 -4.0 Horiz
+0.3 -28.0 +0.1 +0.3
2 614.000M 36.1 +2.6 +24 +271 +0.3 +0.0 41.2 46.0 -4.8 Horiz
+0.3 -28.0 +0.1 +0.3
3 960.000M 37.0 +3.3 +3.2 +30.2 +0.7 +0.0 47.8 54.0 -6.2  Horiz
+0.3 -274 +0.2 +0.3
4 960.000M 35.3 +3.3 +3.2 +30.2 +0.7 +0.0 46.1 54.0 -7.9  Horiz
+0.3 -274 +0.2 +0.3
5 902.000M 33.7 +3.3 +3.1 +28.8 +0.0 +0.0 68.9 109.6 -40.7  Horiz
+0.0 +0.0 +0.0 +0.0
6 902.000M 33.0 +3.3 +3.1 +28.8 +0.0 +0.0 68.2 109.6 -41.4  Horiz
+0.0 +0.0 +0.0 +0.0
7 928.000M 29.6 +3.3 +3.2 +29.9 +0.0 +0.0 66.0 109.6 -43.6  Horiz
+0.0 +0.0 +0.0 +0.0
8 928.000M 29.1 +3.3 +3.2 +29.9 +0.0 +0.0 65.5 109.6 -44.1  Horiz
+0.0 +0.0 +0.0 +0.0
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Test Setup Photo(s)

Below 1GHz, Front View

Below 1GHz, Back View
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Above 1GHz
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Test Setup/Conditions

Test Location: Brea Lab D Test Engineer: S. Yamamoto
Test Method: ANSI C63.10 (2020) Test Date(s): 2/7/2025
Configuration: 2

Environmental Conditions
Temperature(gc)l 23 | Relative Humidity (%): | 55

Test Setup / Conditions / Data

Test Location: CKC Laboratories, Inc 110 N. Olinda Place * Brea, CA * (714) 993- 6112

Customer: Automaton Inc. dba RADAR

Specification: 15.207 AC Mains - Average

Work Order #: 110388 Date: 2/7/2025
Test Type: Conducted Emissions Time: 09:11:30
Tested By: S. Yamamoto Sequence#: 3
Software: EMITest 5.03.20 120/60Hz

Equipment Tested:

Device Manufacturer Model # S/N
Configuration 2

Support Equipment:

Device Manufacturer Model # SIN
Configuration 2

Test Conditions / Notes:

The equipment under test and support equipment are placed adjacent to each other on the table top. The connections
are as follows: Support laptop is connected to NUC via unshielded cat 6 cable. NUC is connected to POE+ switch
via unshielded cat 6 cable. PoOE+ switch is connected to EUT via unshielded cat 6 cable.

The EUT is setup with high power, low gain. Streams 0123.
Modulation: tari 6.25us.
Frequency hopping on all channels (902.75MHz to 927.25MHz).

Frequency range of measurement = 150kHz to 30MHz.
RBW=9 kHz
VBW=30kHz

Test Environment Conditions:
Temperature: 23°C
Humidity: 55%

Pressure: 99kPa

Site D

Test Method: ANSI C63.10-2020
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Automaton inc. dba RADAR WOZ: 110388 Sequence#: 3 Date: 2/7/2025
15.207 AC Mains - Average Test Lead: 120/60Hz Line

150k ™

10M 30M

Freguency [k=kHz M=MHz G=GHz]

Sweep Data - Readings

Software Version: 5.03.20

# Average Readings
e 1 - 15.207 AC Mains - Average

O Pezsk Readings
v Ambient
— 2 - 15207 AC Mains - Quasi-peak

Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T1 AN02343 High Pass Filter HE9615-150K- 1/10/2025 1/10/2027
50-720B
T2 ANPO7336 Cable 2249-Y-240 1/10/2025 1/10/2027
T3 ANPO6085 Attenuator SA18N10W-09 10/28/2024 10/28/2026
T4 AN00847.1 50uH LISN-Line 1 3816/2NM 5/8/2024 5/8/2025
AN00847.1 50uH LISN-Line 3816/2NM 5/8/2024 5/8/2025
2(N)
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Measurement Data: Reading listed by margin. Test Lead: Line
# Freq Rdng Tl T2 T3 T4 Dist Corr Spec Margin  Polar
MHz dBuvV  dB dB dB dB  Table dBpuV  dBupV dB Ant
1 13.598M 39.9 +0.2 +0.3 +5.8 +0.1 +0.0 46.3 50.0 -3.7 Line
2 12.842M 39.6 +0.2 +0.3 +5.8 +0.1 +0.0 46.0 50.0 -4.0 Line
3  6.896M 397 +0.1 +02 +58 +0.1 +0.0 45.9 50.0 -4.1  Line
4 5.517M 39.7 +0.1 +0.2 +5.8 +0.0 +0.0 45.8 50.0 -4.2 Line
5 17.382M 39.3 +0.2 +0.4 +5.8 +0.1 +0.0 45.8 50.0 -4.2 Line
6 12.094M 393 +0.2 +03 +58 +0.1 +0.0 45.7 50.0 -43  Line
7 7.589M 39.5 +0.1 +0.2 +5.8 +0.1 +0.0 45.7 50.0 -4.3 Line
8 20.400M 39.2 +0.2 +0.4 +5.8 +0.1 +0.0 45.7 50.0 -4.3 Line
9 19.643M 39.1 +0.2 +0.4 +5.8 +0.1 +0.0 45.6 50.0 -4.4 Line
10 29.472M 38.8 +0.3 +0.5 +5.8 +0.1 +0.0 45.5 50.0 -4.5 Line
11  18.896M 39.0 +0.2 +0.4 +5.8 +0.1 +0.0 45.5 50.0 -4.5 Line
12 14.357TM 38.8 +0.2 +0.3 +5.8 +0.1 +0.0 45.2 50.0 -4.8 Line
A AVf4.357M 41.2 +0.2 +0.3 +5.8 +0.1 +0.0 47.6 50.0 -2.4 Line
N 14.355M 40.1 +0.2 +0.3 +5.8 +0.1 +0.0 46.5 50.0 -3.5 Line
15 15.868M 38.5 +0.2 +0.3 +5.8 +0.1 +0.0 44.9 50.0 -5.1 Line
A AVfS.868M 432 +0.2 +03 +58 +0.1 +0.0 49.6 50.0 -0.4  Line
17 15.112M 384 +0.2 +0.3 +5.8 +0.1 +0.0 44.8 50.0 -5.2 Line
A AVfS.llZM 43.5 +0.2 +0.3 +5.8 +0.1 +0.0 49.9 50.0 -0.1 Line
A 15.112M 39.6 +0.2 +0.3 +5.8 +0.1 +0.0 46.0 50.0 -4.0 Line
20 13.853M 37.3 +0.2 +0.3 +5.8 +0.1 +0.0 43.7 50.0 -6.3 Line
A AV.133.854M 39.6 +0.2 +0.3 +5.8 +0.1 +0.0 46.0 50.0 -4.0 Line
A 13.853M 38.7 +0.2 +0.3 +5.8 +0.1 +0.0 45.1 50.0 -4.9 Line
23 13.097M 37.0 +0.2 +0.3 +5.8 +0.1 +0.0 434 50.0 -6.6 Line

Ave

A 13.097TM 45.2 +0.2 +0.3 +5.8 +0.1 +0.0 51.6 50.0 +1.6 Line
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25 11.084M 36.0 +0.1 +0.3 +5.8 +0.1 +0.0 42.3 50.0 -1.7 Line
26 12.341M 35.7 +0.2 +0.3 +5.8 +0.1 +0.0 42.1 50.0 -7.9 Line
A AVfZ.341M 40.5 +0.2 +0.3 +5.8 +0.1 +0.0 46.9 50.0 -3.1 Line
28 9.570M 34.9 +0.1 +0.3 +5.8 +0.1 +0.0 41.2 50.0 -8.8 Line
29  20.652M 34.2 +0.2 +0.4 +5.8 +0.1 +0.0 40.7 50.0 -9.3 Line
A AV260.652M 41.2 +0.2 +0.4 +5.8 +0.1 +0.0 47.7 50.0 -2.3 Line

31 8.311M 33.2 +0.1 +0.2 +5.8 +0.1 +0.0 39.4 50.0 -10.6 Line

32 318.627k 32.9 +0.2 +0.0 +5.8 +0.0 +0.0 38.9 49.7 -10.8 Line
Ave

A 318.627k 41.3 +0.2 +0.0 +5.8 +0.0 +0.0 47.3 49.7 -2.4 Line

34 10.328M 26.5 +0.1 +0.3 +5.8 +0.1 +0.0 32.8 50.0 -17.2 Line

A AVfO.328M 41.1 +0.1 +0.3 +5.8 +0.1 +0.0 47.4 50.0 -2.6 Line
36  4.824M 17.8 +0.1 +0.2 +5.8 +0.0 +0.0 23.9 46.0 -22.1 Line
A AVe4.824M 38.4 +0.1 +0.2 +5.8 +0.0 +0.0 44.5 46.0 -1.5 Line
38 9.643M 175 +0.1 +0.3 +5.8 +0.1 +0.0 23.8 50.0 -26.2 Line
A Ave9.643M 42.4 +0.1 +0.3 +5.8 +0.1 +0.0 48.7 50.0 -1.3 Line

40 12.418M 17.4 +0.2 +0.3 +5.8 +0.1 +0.0 23.8 50.0 -26.2 Line
Ave

N 12.418M 49.6 +0.2 +0.3 +5.8 +0.1 +0.0 56.0 50.0 +6.0 Line

42  14.454M 17.3 +0.2 +0.3 +5.8 +0.1 +0.0 23.7 50.0 -26.3 Line
Ave

N 14.454M 459 +0.2 +0.3 +5.8 +0.1 +0.0 52.3 50.0 +2.3 Line

44 13.788M 17.2 +0.2 +0.3 +5.8 +0.1 +0.0 23.6 50.0 -26.4 Line
Ave

A 13.788M 495 +0.2 +0.3 +5.8 +0.1 +0.0 55.9 50.0 +5.9 Line

46  22.049M 16.1 +0.2 +0.4 +5.8 +0.2 +0.0 22.7 50.0 -27.3 Line
Ave

N 22.049M 41.3 +0.2 +0.4 +5.8 +0.2 +0.0 47.9 50.0 -2.1 Line

48 13.085M 16.2 +0.2 +0.3 +5.8 +0.1 +0.0 22.6 50.0 -27.4 Line
Ave

A 13.085M 48.1 +0.2 +0.3 +5.8 +0.1 +0.0 54.5 50.0 +4.5 Line
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50 14.481M 16.2 +0.2 +0.3 +5.8 +0.1 +0.0 22.6 50.0 -27.4 Line
Ave

N 14.481M 43.6 +0.2 +0.3 +5.8 +0.1 +0.0 50.0 50.0 +0.0 Line

52  11.040M 15.7 +0.1 +0.3 +5.8 +0.1 +0.0 22.0 50.0 -28.0 Line
Ave

A 11.040M 45.2 +0.1 +0.3 +5.8 +0.1 +0.0 515 50.0 +1.5 Line

54 11.716M 15.4 +0.1 +0.3 +5.8 +0.1 +0.0 21.7 50.0 -28.3 Line
Ave

A 11.716M 44.8 +0.1 +0.3 +5.8 +0.1 +0.0 511 50.0 +1.1 Line

56 13.806M 15.3 +0.2 +0.3 +5.8 +0.1 +0.0 21.7 50.0 -28.3 Line
Ave

A 13.806M 49.2 +0.2 +0.3 +5.8 +0.1 +0.0 55.6 50.0 +5.6 Line

58 15.184M 13.5 +0.2 +0.3 +5.8 +0.1 +0.0 19.9 50.0 -30.1 Line
Ave

A 15.184M 46.2 +0.2 +0.3 +5.8 +0.1 +0.0 52.6 50.0 +2.6 Line

60 8.274M 13.6 +0.1 +0.2 +5.8 +0.1 +0.0 19.8 50.0 -30.2 Line
Ave

N 8.274M 44.1 +0.1 +0.2 +5.8 +0.1 +0.0 50.3 50.0 +0.3 Line

62 15.842M 12.5 +0.2 +0.3 +5.8 +0.1 +0.0 18.9 50.0 -31.1 Line
Ave

A 15.842M 420 +0.2 +0.3 +5.8 +0.1 +0.0 48.4 50.0 -1.6 Line
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Test Location: CKC Laboratories, Inc « 110 N. Olinda Place * Brea, CA « (714) 993- 6112

Customer: Automaton Inc. dba RADAR
Specification: 15.207 AC Mains - Average

Work Order #: 110388 Date: 2/7/2025
Test Type: Conducted Emissions Time: 09:43:55
Tested By: S. Yamamoto Sequence#: 4

Software: EMITest 5.03.20 120/60Hz
Equipment Tested:

Device Manufacturer Model # SIN
Configuration 2

Support Equipment:

Device Manufacturer Model # SIN

Configuration 2

Test Conditions / Notes:

The equipment under test and support equipment are placed adjacent to each other on the table top. The connections
are as follows: Support laptop is connected to NUC via unshielded cat 6 cable. NUC is connected to POE+ switch
via unshielded cat 6 cable. PoE+ switch is connected to EUT via unshielded cat 6 cable.

The EUT is setup with high power, low gain. Streams 0123.

Modulation: tari 6.25us.

Frequency hopping on all channels (902.75MHz to 927.25MHz).

Frequency range of measurement = 150kHz to 30MHz.

RBW=9 kHz
VBW=30kHz

Test Environment Conditions:
Temperature: 23°C
Humidity: 55%

Pressure: 99kPa

Site D

Test Method: ANSI C63.10-2020
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Automaton inc. dba RADAR WOZ&: 110388 Sequence#: 4 Date: 2/7/2025
15.207 AC Mains - Average Test Lead: 120/60Hz Neutral

[}

150k ™

10M 30M

Freguency [k=kHz M=MHz G=GHz]

Sweep Data — Readings O Peazk Readings
x QP Readings # Average Readings v Ambient
Software Version: 5.03.20 — 1-15.207 AC Mains - Average — 2 - 15.207 AC Mains - Quasi-peak
Test Equipment:
ID Asset # Description Model Calibration Date Cal Due Date
ANO03834 Spectrum Analyzer  E4448A 5/6/2024 5/6/2026
T1 AN02343 High Pass Filter HE9615-150K- 1/10/2025 1/10/2027
50-720B
T2 ANP07336 Cable 2249-Y-240 1/10/2025 1/10/2027
T3 ANP06085 Attenuator SA18N10W-09 10/28/2024 10/28/2026
ANO00847.1 50uH LISN-Line 1 3816/2NM 5/8/2024 5/8/2025
T4 ANO00847.1 50uH LISN-Line 3816/2NM 5/8/2024 5/8/2025
2(N)
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Measurement Data: Reading listed by margin. Test Lead: Neutral
# Freq Rdng Tl T2 T3 T4 Dist Corr Spec Margin  Polar
MHz dBuvV  dB dB dB dB  Table dBpuV  dBupV dB Ant
1 12.418M 40.5 +0.2 +0.3 +5.8 +0.1 +0.0 46.9 50.0 -3.1 Neutr
2 17.373M 40.1 +0.2 +0.4 +5.8 +0.2 +0.0 46.7 50.0 -3.3 Neutr
3 19.643M 401 +02 +04 +58 +0.2 +0.0 46.7 50.0 -3.3  Neutr
4 20.400M 400 +02 +04 +58 +0.2 +0.0 46.6 50.0 -3.4  Neutr
5 18.887TM 399 +02 +04 +58 +0.2 +0.0 46.5 50.0 -3.5  Neutr
6 745.581k 36.4 +0.2 +0.1 +5.8 +0.0 +0.0 42.5 46.0 -3.5 Neutr
7 21.157M 39.8 +0.2 +0.4 +5.8 +0.2 +0.0 46.4 50.0 -3.6 Neutr
8 18.130M 39.8 +0.2 +0.4 +5.8 +0.2 +0.0 46.4 50.0 -3.6 Neutr
9 13.851M 39.6 +0.2 +0.3 +5.8 +0.1 +0.0 46.0 50.0 -4.0 Neutr
10 15.111M 394 +0.2 +0.3 +5.8 +0.2 +0.0 45.9 50.0 -4.1 Neutr
Ave

A 15.111M 458 +0.2 +0.3 +5.8 +0.2 +0.0 52.3 50.0 +2.3  Neutr

12 14.354M 39.3 +0.2 +0.3 +5.8 +0.2 +0.0 458 50.0 -4.2  Neutr
13 AV55.866M 39.1 +0.2 +0.3 +5.8 +0.2 +0.0 45.6 50.0 -4.4  Neutr
A AV55.866M 41.9 +0.2 +0.3 +5.8 +0.2 +0.0 48.4 50.0 -1.6  Neutr
15 14.354M 39.1 +0.2 +0.3 +5.8 +0.2 +00 45.6 50.0 -4.4  Neutr
A AVf4.354M 40.8 +0.2 +0.3 +5.8 +0.2 +0.0 473 50.0 -2.7  Neutr
A 14.354M 40.3 +0.2 +0.3 +5.8 +0.2 +0.0 46.8 50.0 -3.2  Neutr
18  13.598M 39.1 +0.2 +0.3 +5.8 +0.1 +0.0 455 50.0 -45  Neutr
A AVfS.598M 41.3 +0.2 +0.3 +5.8 +0.1 +0.0 47.7 50.0 -2.3  Neutr
20 16.621M 38.9 +0.2 +0.3 +5.8 +0.2 +0.0 454 50.0 -4.6  Neutr
21 AVfG.621M 38.7 +0.2 +0.3 +5.8 +0.2 +0.0 45.2 50.0 -4.8  Neutr
A AVfG.621M 41.3 +0.2 +0.3 +5.8 +0.2 +0.0 47.8 50.0 -2.2  Neutr
N 16.621IM 41.1 +0.2 +0.3 +5.8 +0.2 +0.0 47.6 50.0 -2.4  Neutr
24 11.081M 38.3 +0.1 +0.3 +5.8 +0.1 +0.0 44.6 50.0 -5.4  Neutr
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25 11.585M 38.1 +0.1 +0.3 +5.8 +0.1 +0.0 44.4 50.0 -5.6  Neutr

26  12.842M 37.9 +0.2 +0.3 +5.8 +0.1 +0.0 44.3 50.0 -5.7  Neutr

A AVfZ.842M 40.6 +0.2 +0.3 +5.8 +0.1 +0.0 47.0 50.0 -3.0  Neutr

28 A 13.095M 37.0 +0.2 +0.3 +5.8 +0.1 +0.0 434 50.0 -6.6  Neutr
Ve

A 13.095M 45.6 +0.2 +0.3 +5.8 +0.1 +0.0 52.0 50.0 +2.0  Neutr

30 12.341M 35.6 +0.2 +0.3 +5.8 +0.1 +0.0 42.0 50.0 -8.0  Neutr
A AVfZ.341M 43.2 +0.2 +0.3 +5.8 +0.1 +0.0 49.6 50.0 -0.4  Neutr
32 9.569M 34.7 +0.1 +0.3 +5.8 +0.2 +0.0 41.1 50.0 -8.9  Neutr
33 23.420M 34.2 +0.2 +0.4 +5.8 +0.2 +0.0 40.8 50.0 -9.2  Neutr
A AV2€3.422M 41.7 +0.2 +0.4 +5.8 +0.2 +0.0 48.3 50.0 -1.7  Neutr
N 23.420M 40.9 +0.2 +0.4 +5.8 +0.2 +0.0 47.5 50.0 -25  Neutr
36 318.848k 33.0 +0.2 +0.0 +5.8 +0.0 +0.0 39.0 49.7 -10.7  Neutr
A A\gelS.848k 40.9 +0.2 +0.0 +5.8 +0.0 +0.0 46.9 49.7 -2.8  Neutr

38 4.819M 19.5 +0.1 +0.2 +5.8 +0.1 +0.0 25.7 46.0 -20.3  Neutr
Ave

A 4819M 39.8 +0.1 +0.2 +5.8 +0.1 +0.0 46.0 46.0 +0.0  Neutr

40 13.779M 18.6 +0.2 +0.3 +5.8 +0.1 +0.0 25.0 50.0 -25.0  Neutr
Ave

A 13.779M 50.5 +0.2 +0.3 +5.8 +0.1 +0.0 56.9 50.0 +6.9  Neutr

42  12.391M 18.0 +0.2 +0.3 +5.8 +0.1 +0.0 24.4 50.0 -25.6  Neutr
Ave

A 12.391IM 49.1 +0.2 +0.3 +5.8 +0.1 +0.0 55.5 50.0 +5.5  Neutr

44 9.643M 17.5 +0.1 +0.3 +5.8 +0.2 +0.0 23.9 50.0 -26.1  Neutr
Ave

A 0.643M 44.6 +0.1 +0.3 +5.8 +0.2 +0.0 51.0 50.0 +1.0  Neutr

46  11.679M 17.4 +0.1 +0.3 +5.8 +0.1 +0.0 23.7 50.0 -26.3  Neutr
Ave

A 11.679M 44.0 +0.1 +0.3 +5.8 +0.1 +0.0 50.3 50.0 +0.3  Neutr

48 13.067M 16.7 +0.2 +0.3 +5.8 +0.1 +0.0 23.1 50.0 -26.9  Neutr
Ave

A 13.067TM 47.7 +0.2 +0.3 +5.8 +0.1 +0.0 54.1 50.0 +4.1  Neutr
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50  14.436M 16.4 +0.2 +0.3 +5.8 +0.2 +0.0 22.9 50.0 -27.1  Neutr
A AVf4.436M 46.6 +0.2 +0.3 +5.8 +0.2 +0.0 53.1 50.0 +3.1  Neutr
52 22.022M 16.2 +0.2 +0.4 +5.8 +0.2  +0.0 22.8 50.0 -27.2  Neutr
A AV262.022M 42.3 +0.2 +0.4 +5.8 +0.2  +0.0 48.9 50.0 -1.1  Neutr
54  10.310M 16.1 +0.1 +0.3 +5.8 +0.2 +0.0 225 50.0 -27.5  Neutr
A AVfO.SlOI\/I 41.2 +0.1 +0.3 +5.8 +0.2 +0.0 47.6 50.0 -2.4  Neutr
56  15.815M 155 +0.2 +0.3 +5.8 +0.2 +0.0 22.0 50.0 -28.0  Neutr
A AVfS.SlSI\/I 42.3 +0.2 +0.3 +5.8 +0.2 +0.0 48.8 50.0 -1.2 Neutr
58  14.472M 15.3 +0.2 +0.3 +5.8 +0.2 +0.0 21.8 50.0 -28.2  Neutr
A AVf4.472M 422 +0.2 +0.3 +5.8 +0.2 +0.0 48.7 50.0 -1.3  Neutr
60 11.022M 15.2 +0.1 +0.3 +5.8 +0.1 +0.0 215 50.0 -28.5  Neutr
A AVfl.OZZM 47.4 +0.1 +0.3 +5.8 +0.1 +0.0 53.7 50.0 +3.7  Neutr
62 8.265M 15.2 +0.1 +0.2 +5.8 +0.1 +0.0 214 50.0 -28.6  Neutr
A Ave8.265M 43.3 +0.1 +0.2 +5.8 +0.1 +0.0 495 50.0 -0.5  Neutr
64 15.157TM 145 +0.2 +0.3 +5.8 +0.2 +0.0 210 50.0 -29.0  Neutr
n AVfS.lS?M 46.9 +0.2 +0.3 +5.8 +0.2 +0.0 534 50.0 +3.4  Neutr
66 16.535M 14.3 +0.2 +0.3 +5.8 +0.2 +0.0 20.8 50.0 -29.2  Neutr
A AVZ(EG.SSSM 435 +0.2 +0.3 +5.8 +0.2 +0.0 50.0 50.0 +0.0  Neutr
68 6.887M 135 +0.1 +0.2 +5.8 +0.1 +0.0 19.7 50.0 -30.3  Neutr
A Ave6.887M 41.8 +0.1 +0.2 +5.8 +0.1 +0.0 48.0 50.0 -2.0  Neutr
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Test Setup Photo(s)

Front View

Back View
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Uncertainty Value Parameter
5.77 dB Radiated Emissions
0.673 dB RF Conducted Measurements
5.77 x 1010 Frequency Deviation
0.00005 s Time Deviation
3.18 dB Mains Conducted Emissions

Uncertainties reported are worst case for all CKC Laboratories’ sites and represent expanded uncertainties expressed
at approximately the 95% confidence level using a coverage factor of k=2. Compliance is deemed to occur provided
measurements are below the specified limits.

TESTING PARAMETERS

Unless otherwise indicated, the following configuration parameters are used for equipment setup: The cables were
routed consistent with the typical application by varying the configuration of the test sample. Interface cables were
connected to the available ports of the test unit. The effect of varying the position of the cables was investigated to
find the configuration that produced maximum emissions. Cables were of the type and length specified in the
individual requirements. The length of cable that produced maximum emissions was selected.

The equipment under test (EUT) was set up in a manner that represented its normal use, as shown in the setup
photographs. Any special conditions required for the EUT to operate normally are identified in the comments that
accompany the emissions tables.

The emissions data was taken with a spectrum analyzer or receiver. Incorporating the applicable correction factors
for distance, antenna, cable loss and amplifier gain, the data was reduced as shown in the table below. The corrected
data was then compared to the applicable emission limits. Preliminary and final measurements were taken in order
to ensure that all emissions from the EUT were found and maximized.

CORRECTION FACTORS

The basic spectrum analyzer reading was converted using correction factors as shown in the highest emissions
readings in the tables. For radiated emissions in dBuV/m, the spectrum analyzer reading in dBuV was corrected by
using the following formula. This reading was then compared to the applicable specification limit. Individual
measurements were compared with the displayed limit value in the margin column. The margin was calculated based
on subtracting the limit value from the corrected measurement value; a positive margin represents a measurement
exceeding the limit, while a negative margin represents a measurement less than the limit.

SAMPLE CALCULATIONS
Meter reading (dBuv)
Antenna Factor (dB/m)
Cable Loss (dB)
- Distance Correction (dB)
- Preamplifier Gain (dB)
= Corrected Reading (dBuv/m)
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TEST INSTRUMENTATION AND ANALYZER SETTINGS

The test instrumentation and equipment listed were used to collect the emissions data. A spectrum analyzer or
receiver was used for all measurements. Unless otherwise specified, the following table shows the measuring
equipment bandwidth settings that were used in designated frequency bands. For testing emissions, an appropriate
reference level and a vertical scale size of 10 dB per division were used.

MEASURING EQUIPMENT BANDWIDTH SETTINGS PER FREQUENCY RANGE
TEST BEGINNING FREQUENCY ENDING FREQUENCY BANDWIDTH SETTING
CONDUCTED EMISSIONS 150 kHz 30 MHz 9 kHz
RADIATED EMISSIONS 9 kHz 150 kHz 200 Hz
RADIATED EMISSIONS 150 kHz 30 MHz 9 kHz
RADIATED EMISSIONS 30 MHz 1000 MHz 120 kHz
RADIATED EMISSIONS 1000 MHz >1 GHz 1 MHz

SPECTRUM ANALYZER/RECEIVER DETECTOR FUNCTIONS

The notes that accompany the measurements contained in the emissions tables indicate the type of detector function used
to obtain the given readings. Unless otherwise noted, all readings were made in the "positive peak" detector mode.
Whenever a "quasi-peak" or "average" reading was recorded, the measurement was annotated with a "QP" or an "Ave" on
the appropriate rows of the data sheets. In cases where quasi-peak or average limits were employed and data exists for
multiple measurement types for the same frequency then the peak measurement was retained in the report for reference,
however the numbering for the affected row was removed and an arrow or caret (“A”) was placed in the far left-hand
column indicating that the row above takes precedence for comparison to the limit. The following paragraphs describe in
more detail the detector functions and when they were used to obtain the emissions data.

Peak

In this mode, the spectrum analyzer or receiver recorded all emissions at their peak value as the frequency band selected
was scanned. By combining this function with another feature called "peak hold," the measurement device had the ability
to measure intermittent or low duty cycle transient emission peak levels. In this mode the measuring device made a slow
scan across the frequency band selected and measured the peak emission value found at each frequency across the band.
Quasi-Peak

Quasi-peak measurements were taken using the quasi-peak detector when the true peak values exceeded or were
within 2 dB of a quasi-peak specification limit. Additional QP measurements may have been taken at the discretion
of the operator.

Average

Average measurements were taken using the average detector when the true peak values exceeded or were within
2 dB of an average specification limit. Additional average measurements may have been taken at the discretion of
the operator. If the specification or test procedure requires trace averaging, then the averaging was performed
using 100 samples or as required by the specification. All other average measurements are performed using video
bandwidth averaging. To make these measurements, the test engineer reduces the video bandwidth on the
measuring device until the modulation of the signal is filtered out. At this point the measuring device is set into the
linear mode and the scan time is reduced.

*End of Report*
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